2812985010014k 3l & 4t/Driving system

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
A 281213010001 |Driving Wheel 18X7-8(Solid ) URENHE 5 A 18XT7-8(520r) 2 FE3D16-18N
A 281213010002 |Driving Wheel 18X7-8(Environmenti 3K )% i Ji 18X 7-8(FF ) 2 FE3D16-18N
A 281313010001 |Driving Wheel 200/50-10(Solid) UNE%E 5 200/50-10( 52 L) 2 FE3D20N
A 281313010002 |Driving Wheel 200/50-10(Environmd 3X 1% & i%200/50-10 (1 1%, 2 FE3D20N
1 255015510002 |Wheel 18x7-8( Solid) B 18x7-8(520) 2 FE3D16-18N
1 255015510006 |Wheel 18x7-8( Environmental prote%¢ 5 18x7-8(FF 1) 2 FE3D16-18N
1 256115511001 |Wheel 200/50-10( Solid) 41 200/50-10(52 ) 2 FE3D20N
1 256115511003 |Wheel 200/50-10 (Environmental) |%%/4200/50-10(3 ) 2 FE3D20N
2 281213011001 |tire Rim 4.33R-8 LY 4.33R-8 2 FE3D16-18N
2 281313011001 [tire Rim 6.50F-10 S A R6.50F-10 2 FE3D20N
3 910100100030 |bolt GB5782-M8x90-8.8 121 GB5782-M8x90-8.8 6
4 910400500006 |spring washer GB93-8 HSE A E GB93-8 6
5 910400100006 |washer GB97.1-8-200HV V4B GB97.1-8-200HV 6
6 281214011002 |gear-box GP25 (ZF) AR FEGP25(ZF) 2 e %% 1/About 1
7 910400100018 |washer GB97.1-16-200HV V4B GB97.1-16-200HV 14
8 910400500010 |spring washer GB93-16 T E GB93-16 14
9 910100100074 |#2#:GB5782-M16x70-8.8 12#:GB5782-M16x70-8.8 10
10 281298514001 |O-ring 78x2.2 OJF.fEl- N 78x2.2 2 FAL
11 281398521405 |SLOTTED NUT(0637.513.034) JF &% £ (0637.513.034) 1
12 281398521417 |DRIVE PINION(4699.302.217) 1£5)/N 5 #6(4699.302.217) 1
13 281298514004  |woodruff key 2 5] B 2 HALE
14 275015520005 |nut M14x1.5 12 REM14x1.5 10
15 910100100074 [iZ#:GB5782-M16x70-8.8 1Z#:GB5782-M16x70-8.8 4
16 920900100129 |traction motor (KDS) HAL(KDS) 2 %24 /optional
17 255098513201 |encoder(KDS) a5 (KDS) 2 % %%/optional




2812985010022 4 8 GP25-1/Gear-box GP25-1

010
S 5 ) &
=
&) |

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
010 281398521401 VENT VALVE(0501.200.072) ﬁF/‘:LW(O501.200.072) 1 KPL.M10X1




2812985010022 4 8 GP25-2/Gear-box GP25-2

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
010 281398521402 Zigll-:\ﬁ/\/)rl\\t‘:qa 010 10R) m%ﬁ(0636-010-106) 2
020 281398521403 |WASHER(0630.001.012) #4(0630.001.012) 3
050 | 281398521404 |croriiinaas ninnon #1£(0636.010.092) 1
070 281398521405 [SLOTTED NUT(0637.513.034) JTHIE EE(0637.513.034) 1
080 281398521406 |WASHER(0630.003.010) #4%/(0630.003.010) 1




2812985010022 14 8 GP25-3/Gear-box GP25-3

040

040 .-
=

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
010 281398521407 HOUSING(4699.301.250) 417%(4699.301.250) 1 4699..825.257
010 281398521408 HOUSING (4699.301.249) 41 5%(4699.301.249) 4699.825.258
020 281398521409 HOUSING COVER(4699.309.121) |#(4699.309.121) 1
030 281398521410 CAP SCREW(0636.101.411) 1247(0636.101.411) 10
040 281398521411 CYLINDRICAL PIN(0631.302.072) |[5#1:44(0631.302.072) 2
050 281398521412 SCREW PLUG(0636.302.013) 12 9€(0636.302.013) 2
060 281398521413 SCREW PLUG(0501.331.653) 1% 5£(0501.331.653) 2
070 281398521414 |SEALING RING(0634.801.038)  |#%f[6(0634.801.038) 4
080 281398521415 BREATHER(0637.885.613) IR [ (0637.885.613) 1

e 090 281398521416 TYPE PLATE(0769.100.082) £ 19(0769.100.082) 1




2812985010022 1% 8 GP25-4/Gear-box GP25-4

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
010 281398521417 DRIVE PINION(4699.302.217) 1%2}]/]\@:%‘(4699.302.217) Z=24 |DRIVE PINION 1
020 281398521418 SPUR GEAR(4699.302.216) H.14%£(4699.302.216) Z=107 |SPUR GEAR 1




2812985010022 14 8 GP25-5/Gear-box GP25-5

F5/NO RTG/SN Name R B/ QTY £&¥E/Remarks
010 | 281398521419 |WHEEL SHAFT(4699.303.207)  |#:/#(4699.303.207)
020 | 281398521420 [PLANET CARRIER(4699.300.124) |17 & i 41(4699.300.124) 1
040 | 281398521421 [T O~ Py 53U 4(4699.300.085) 1
050 | 281398521422 [RING GEAR(4699.200.086) i [(4699.200.086)
060 | 281398521423 [0 se00 200 100, {72 /i4£.(4699.300.128)
0070 | 281398521424 [TOOTHED DISC(4699.303.102) | i#}(4699.303.102) 1
080 | 281398521425 |RING(4699.300.116) ¥(4699.300.116) 1
090 | 281398521426 [TORX SCREW(0501.323.470)  [Hi{£#24](0501.323.470) 6
0100 | 281398521427 |[TORX SCREW(0501.325.105)  |H§#¢i#4](0501.325.105) 12
0110 | 281398521428 [, -0~ oo 0 o [ #4725 417K (0735.303.088) 1
0120 | 281398521429 [I7 TETIOOLLER [B 4% T 47K (0735.303.089) 1
0130 281398521430 |SHAFT SEAL(0634.301.781) Hh¥$(0634.301.781) 1 |
0140 | 281398521431 |NILOS RING(0501.325.083) 7% (0501.325.083) 1
0150 | 281398524132 [NEEDLE SLEEVE(0635.303.037) |4} %(0635.303.037) 1
0160 | 281398521433 [l TOE TUREER [B k7 T 47K (0750.118.508) 4
0170 | 281398524134 |WHEEL STUD(4699.303.194) |44 (XWk) #24:(4699.303.194) 5
0180 | 281398521435 |O-RING(0634.306.253) OJ¥#(0634.306.253) 1
0190 281298524136 |SPRING PIN(0631.329.128) #14:44(0631.329.128) 1
0200 281398521437 [SLOTTED NUT(4699.303.180) FF IR £E(4699.303.180) 1
0210 | 281298524138 [PROTECTION CAP(0750.100.148)|i#" #(0750.100.148) 1
0220 | 281398521439 |BALL BEARING(0735.330.968) |k &(0735.330.968) 1
0230 | 281398524140 [RETAINING RING(0630.501.028) |f55#(0630.501.028) 1




2812985010022 14 8 GP25-5/Gear-box GP25-5

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
010 281398524141  |“F[Hi%i&(4699.309.208) PLAIN BEARING(4699.309.208) 1
020 281398524142  |[RK:44(4699.309.091) CYLINDRICAL PIN(4699.309.091) 1
030 | 281398524143 |4}E54 £345(0501.342.428) ey et aAn Ao 4
040 | 281398524144 [ E5 4 #344(0501.342.427) L e A noy 3
050 281398524145 |1l #fE#4[E(4699.309.072) PRESSURE DISK(4699.309.072) 1
060 281398524146 |lLiEHE PRESSURE DISK 1
281398524147 |14} (4699.309.074) PRESSURE DISK(4699.309.074) 1
281398524148 | ih-#EH4 [ (4699.309.075) PRESSURE DISK(4699.309.075) 1
281398524149 | il-#f:#4FE(4699.309.073) PRESSURE DISK(4699.309.073) 1
; 070 281398524150 | 431 #(0632.040.021) o oy 1
W & 080 281398524151  |[& £ (4699.303.103) FIXING PLATE(4699.303.103) 1
it 090 281398524152 | %}¥£(0634.502.084) SEALING RING(0634.502.084) 1
100 281398524153 |44 PIN 1
281398524154 |5 |- [k /T4t (4699.309.026) PRESSURE PIN(4699.309.026) 1
281398524155 | |- JE /1T04T(4699.309.030) PRESSURE PIN(4699.309.030) 1
281398524156 | |-k /3 T0i4T(4699.309.027) PRESSURE PIN(4699.309.027) 1
281398524157 | # _EJE /1T4T(4699.309.031) PRESSURE PIN(4699.309.031) 1
281398524158 | | [k /T4t (4699.309.028) PRESSURE PIN(4699.309.028) 1
281398524159 | # _EJE /1TAT(4699.309.204) PRESSURE PIN(4699.309.204) 1
281398524160 | | )k /31041 (4699.309.032) PRESSURE PIN(4699.309.032) 1
281398524161 | & 1T04T(4699.309.033) PRESSURE PIN(4699.309.033) 1
281398524162 | [ /)T (4699.309.034) PRESSURE PIN(4699.309.034) 1
281398524163 | i Ik 7y Ti#F(4699.309.035) PRESSURE PIN(4699.309.035) 1
110 281398524164  |#IZE4T(4699.203.063) BRAKE LEVER(4699.203.063) 1




28129850100347 % #l|3)/Driving barking

F5INO HTS/ISN Name AR BOR/QTY, &¥E/Remarks
1 281211511004 |Foot brake assembly T 20 1
2 910400100007 |washer GB97.1-10-200HV “FEEGB97.1-10-200HV 4
3 910400500007  |[spring washer GB93-10 HEHEGBI3-10 4
4 910100300035 nut GB5783-M10x20-8.8 122 GB5783-M10x20-8.8 4
5 281211520012 |Gum pipe braking HIBIRE 1
6 281211520013 |Gum pipe braking SilbyliE = 1




281298501004 1413l & R/Foot brake assembly

F5/NO RTG/SN Name R B/ QTY £&¥E/Remarks
1 281211510007 brake master cylinder GHEIERY =Y 1
2 910300100007 bolt GB6170-M10-10 I2+GB6170-M10-10 3
3 910400500007  |[spring washer GB93-10 HEHEGBI3-10 2
4 910400100007 |washer GB97.1-10-200HV P GB97.1-10-200HV 2
5 910100300037 bolt GB5783-M10x30-8.8 122 GB5783-M10x30-8.8 3
6 281211511002 |foot brake pedal B SRR 1
7 281211521019 |pedal pad R E 1
8 281211521018 |foot brake draw spring F 1
9 940500100030 cover®25xP28x30-SF-1 H A5 ED25xH28x30-SF-1 2
10 910600600015 pin GB91-2x20 F O 49GB91-2x20 1
11 255011520010 washer 22 phik 1
12 281211511001 fixing seat S ERERS 1
13 281211511003 |[foot brake pin roll RS 1
14 910400100005 |washer GB97.1-6-200HV P EGB97.1-6-200HV 1
15 910400500005 |spring washer GB93-6 I E GB93-6 1
16 910100300003 nut GB5783-M5x12-8.8 12+ GB5783-M5x12-8.8 1




2812985010055 # #Izh3EHl/Hand brake assembly

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 281212010002 Hand braking FHIBh 8% 1
2 910300100005 Nut GB6170-M6-10 12+}GB6170-M6-10 4
3 910400500005 |spring washer GB93-6 PHEEHE GB93-6 4
4 910400100005 washer GB97.1-6-200HV “FEEGB97.1-6-200HV 4
5 910100300011 bolt GB5783-M6x20-8.8 122 GB5783-M6x20-8.8 4
6 281212020036 |Pipe brake assembly FHlshhi R 2
7 281211521001 |Holder 1 (steel tube braking ) THEL GRIZVRED 1
8 940400100006 washer GB97.1-8-200HV “F-#4[EGB97.1-8-200HV 4
9 910400500006 |spring washer GB93-8 I GB93-8 4
10 910100300022 bolt GB5783-M8x20-8.8 12+ GB5783-M8x20-8.8 4
11 281211521002 |Holder 2 (steel tube braking) THE2 GHIZNRED 1




281298501006%% |73 B /Steering device

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 255015010007 |Adjustadle Fixing Handle BN EER ] 1
2 910600400011 |elastic pin GB879.1-4x30 HPE A #1445 GB879.1-4x30 1
3 255015020025 |clamp holder sleeve SARIEE 1
4 281215010002 Steeling 0] 2% 1
5 255015020019  [Strict lump B 1
6 910300300006 nut GB6172.1-M12-05 I REGB6172.1-M12-05 1
7 910100300057 bolt GB5783-M12x70-8.8 12 GB5783-M12x70-8.8 1
8 255015010001 Steeling pipe column ) B A R 1
9 255015010003 Steering wheel J7 1
10 910600700014 Pin axle GB882-6x26x1.6 i GB882-6x26x1.6 1
11 910600600005 Pin GB91-1.6x10 J A45GB91-1.6x10 1
12 255015020002 Solid seat [#] & Ji 1
13 255015010005 Adjust pole AR 1
14 255015020021 |Adjust nut PR TEAT 1
15 911200100004 Oil cup JB7940.1-M10x1 JHAIB7940.1-M10x1 1
16 940500200016 :EL:)HIUIHdlIUH COVETV TOXW TOXTO- EQE(%E)Q']GX(‘D']gX']G-SF-'] 2
17 255011510003 Axle ®16x135 it Bl d16x135 1
18 910400100005 |washer GB97.1-6-200HV P EGB97.1-6-200HV 1
19 910400500005 |spring washer GB93-6 I GB93-6 1
20 910100300009 bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 1
21 910100300036 bolt GB5783-M10x25-8.8 12+ GB5783-M10x25-8.8 4
22 910400500007 [spring washer GB93-10 | GB93-10 4
23 910400100007 |washer GB97.1-10-200HV “F-# [ GB97.1-10-200HV 4
24 281215011004 Seat ARERS 1




2812985010075 [ #F J % 2E/Steering axle and installation

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

A 281215510001 |Steering wheel 15X41/2-8(solid ) | %t S i 15X41/2-8(5E0) 2 &% /optional
281215510002 |Steering wheel 15X41/2-8(environm #% [ 44 5 i 15X41/2-8 G4 £) 2 134 /optional

1 281215511001 [tire Rim 3.00D-8 48 . %3.00D-8 2

) 281215511002 |Tire 15x41/2-8( solid ) ¥ I515x41/2-8(5=:0) 2 %% /optional
281215511003 |Tire 15x41/2-8( environmental ) 5 H15x41/2-8(FF{R) 2 % %% /optional

3 910400100010 |washer GB97.1-16-200HV V48 GB97.1-16-200HV 5 EHEE, ¥tk Hi

4 910300500008  |Nut GB889.1-M16-10 12 RFGB889.1-M16-10 5 WA, Btk

5 910300100005 |Nut GB6170-M6-10 12 GB6170-M6-10 1 EZHEL, ¥tk H i

6 281216010001 [sensor bracket FERL R S 1 ZHFEEL, ¥ibE

7 921800200007 |Potentiometer Vert-X HLAV B Vert-X 1 EHEE, ¥tk

8 910200200003 |Bolt GB70.1-M3x12-8.8 12457 GB70.1-M3x12-8.8 2 ZHFEN, Btk

9 281216021001 |sensor bracket fRIAS F 4 1 M E R, bR E A

10 910400500003 |spring washer GB93-4 R GBI3-4 2 WA, ¥tk B

11 910200200016 |Bolt GB70.1-M4x20-8.8 1247 GB70.1-M4x20-8.8 2 EHFEE, ¥tk i

12 910400100003  |washer GB97.1-4-200HV V4B GB97.1-4-200HV 2 ZHEAR, ¥tk B

13 910200200035 |Bolt GB70.1-M6x16-8.8 1247 GB70.1-M6x16-8.8 2 EHFEE, ¥tk

14 910400500005 |spring washer GB93-6 [ GB93-6 2 AR, ¥bFE

15 910400100005 |washer GB97.1-6-200HV V48 GB97.1-6-200HV 2 EHFEE, ¥tk i

16 910400500002  |spring washer GB93-3 R GB93-3 2 AR, ¥bF A

17 910400100002 |washer GB97.1-3-200HV V48 GB97.1-3-200HV 2 EHFE, ¥tk

18 281216010002 |steering axle LA ER i 1

18 281216010003 |steering axle ety (D 1 Wb

19 281298516014 [Rim nut R HIE A 10

20 910100100074 |Bolt GB5782-M16x70-8.8 124 GB5782-M16x70-8.8 5




281298501008%% [ #F & f/Steering axle

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

A 281216010002 |steering axle LA 1

B 281298510007 |Seal Fixing bag BEAHEEA B 1 476/9/10/19/20/24
1 281298516001 [cylinder assembly i & S KDCQ15-1 1

2 281298516002 |[slewing bearing [ %% % 7K DCQ15-2 1

3 281298516003 |nut 12EM39X1.5 -B4832-00039 1

4 281298516004 |Bearing gear shaft YA K HDCQ15-03 1

5 281298516005 |bushing #EDCQ15-04 1

6 A O-ring OJ¥JE182X2.65-26003-08202 1 A
7 281298516016 |bearing 4 7&32010UBC 1

8 281298516006 |bearing [ HER Tl 7K Z-32015UBC 1

9 A skeleton oil seal B2 390X115X12-26301-09012 1 AN AL
10 A skeleton oil seal 3 65X90X12-5400033-117 2 A
11 910700600004 |bearing 4#7&30208 2

12 281298516007 |steering wheel shaft e H M DCQ15-05 1

13 910700600002 |bearing 4 7&30206 2

14 281298516015 |washer 25X28X4 B 25X28X4 2

15 281298516008 |nut FH i £ M24x2 2

16 910600600038  |pin T 44 GB91-5x45 2

17 281298516009 |Wheel rim cover H5522194-32361N 2

18 281216020010 |rim X HDCQ15-06QT 2

19 A U type sealing ring U455 &} Bl 40X50X6-FU0613L0 4 AN A
20 A support ring W AMDCQ15-07 2 AR
21 281298516011 |piston rod body THZEFADCQ15-08 1

22 281298516012 |cylindrical pin [ FE44 10x24 1

23 281298516013  |round nuts with washer (53 WA BE F 11 5 34 [#1 39-B5512-00039 1

24 A O-ring OJ¥FE40X2.65-20654-04002 1 AR L




281898501009%& M . BY/Steering axle

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910200300011 |Screw M5X10 PN A TR Sk 8% T M5 X10 3 B
2 281298510023 |Dust cover AOMY4-32101 B 2 25 AOMY4-32101 1 B
3 281298510024 |Angle positionerAQ-Z01N1-40291 |#4 fy 5 i1 22AQ-Z01N1-40291 1 GRS
) 4 910200300017  |Screw M6X12 P75 A PR L B E T MB X112 3 B
3 5 281298510025 |End cover A1P7-32011 W ALP7-32011 1 Hib
4 6 281298516003  |nut M39X1.5-B4832-00039 2 £EM39X1.5 -B4832-00039 1 B
2;:; 7 281298516013  |round nuts with washer 39 (52 W2 B F 11 5h #4#139-B5512-00039 1 HE
7 /? 8 281298516017 |O-ring OJ¥JE182X2.65-26003-08202 1 oIk
9 281298516005 |bushing 7 4240X82X13.5(DCQ15-04) 1 Bk
0 _;3 10 281298516022 |O-ring OJ¥#140X2.65(20654-04002) 1 Bt
11 281298516016 |bearing 4#7&32010UBC 1 Bk
12 281298516011 |piston rod body 5 ZEAFADCQ15-08 1 B
13 281298516020 |U type sealing ring U7 25 4+ B 40X50X6(FU0613L0) 4 Bk
14 281298516021 |support ring ¥ 7&K FF45X50X7(DCQ15-07) 2 B
15 281298516001 [cylinder assembly HLE B DCQ15-1 1 B
16 281298516002 |slewing bearing [7]#% % 7K DCQ15-2 1 HH
17 281298516006 |bearing [ 4k 147K Z-32015UBC 1 Btk
18 281298516018 |skeleton oil seal A HSUALISALALOSUE 1 Bt
19 281298516004 |Bearing gear shaft AU HHDCQ15-03 1 B
20 281298516007 |steering wheel shaft 5 5DCQ15-05 1 oI
21 910600600038  |pin JF 1 45GB91-5x45 2 Btk
22 281298516012 |cylindrical pin [ 44 10x24 1 Hibr
23 281298516019 |Oil seal h#65X90X12-5400033-117 2 B
24 910700600004 |bearing 47K 30208 2 HibE
25 281216020010 |Hub #HDCQ15-06QT 2 Witk
26 910700600002 |bearing 47K 30206 2 Hibr
27 281298516015 |washer B 25X28X4 2 Witk
28 281298516008 |nut FFAEAZ REM24x2 2 Hibr
29 281298516009 |Wheel rim cover e HY7522194-32361N 2 ik
30 281298516014 [Rim nut Z01Z1-20201B e HEIERE Z0121-20201B 10 B
30 281298516023 |Rear wheel stud JEE R 10 HMF

15




2812985010091 #% [z & 3&/Accelerator and installation

FFSTN

2 ESIN Name 2R B E/QTY, £&¥¥/Remarks

1 921700100005 Accelerator FZ3-532-133 fnEE§FZ3-532-133 1 Curtis
921700100015 |Accelerator JCTH2-5L Jni#E A JCTH2-5L 1 Inmotion

2 910100300023 Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 2

3 910400500006 |Spring washer GB93-8 I HE GB93-8 2

4 910400100006 Washer GB97.1-8-200HV “F#[EGB97.1-8-200HV 2

5 910300100006 Nut GB6170-M8-10 2 LEGB6170-M8-10 2




2812985010102 F+ Bl K& 2 35/Lifting motor and installation

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910100300039 |Bolt GB5783-M10x40-8.8 124 GB5783-M10x40-8.8 2
2 910400500007  |[spring washer GB93-10 I HE GB93-10 6
3 910400100007 |washer GB97.1-10-200HV V54 GB97.1-10-200HV 2
4 281223511006 |Wheel gear pump IR 1
5 920900100138  |Motor(HP) HHL(HP) 1
6 255032520003 |washer IR 8
7 255032520001 |Cover = 4
8 255032520002 |washer @40x¢p11x4 H 8 @40xp11x4 4
9 910100100034 |Bolt GB5782-M10x55-8.8 1242 GB5782-M10x55-8.8 4
10 255098513251  |Encoder (HP) L% (HP) 1
11 281232521001 |Board( lifting motor) i E AR GREFHALD 1




281298501011 48 /hood installation

30

29/ 128 (2726 %
! !

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks

1 281221011002 battery upper cover EER R Ry 1 FE3D16-18N
281321011002 battery upper cover EER N ey e 1 FE3D20N

2 910300100005 Nult GB6170-M6-10 2 £LGB6170-M6-10 8

3 255021010016 welded back floor EWRIEE 2

4 255021020003 |Decorate cover ARG 1

5 255021020046 Safe ring ¢35 {137 &l 35 1

6 910200500053 Nult GB818-M6x20-4.8 1247 GB818-M6x20-4.8 2

7 255021020020 knob hiF 1

8 910400500005 |spring washer GB93-6 I GB93-6 4

9 255021020068 [washer Rl 2

10 281221011005 |welded hinge BEER G () 1

11 910100300024 Nult GB5783-M8x30-8.8 1242 GB5783-M8x30-8.8 4

12 910200500056 Nult GB818-M6x35-4.8 1247 GB818-M6x35-4.8 2

13 255021010010 |Lock upper cover 01 55 81 1

14 255021020052  |Lock B2 1

15 910400100005 |washer GB97.1-6-200HV P EGB97.1-6-200HV 2

16 910400500008  |spring washer GB93-12 P E GB93-12 1

17 910400100008 |washer GB97.1-12-200HV “FHEGB97.1-12-200HV 1

18 910300100008 Nult GB6170-M12-10 12£GB6170-M12-10 1

19 910200500021 Nult GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2

20 255021020055 |Fixing Board [i] 5 AR 1

21 255021020021  |Knob(inside) FrF(W) 1

22 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 6
255037510001 |Seats (standard) JERE (FBC) 1 %% /optional

23 255037510003 |Seats (comfort) AR (% & AY) 1 %% /optional
255037510004  [Seat (damping type) PR (PR AR ) 1 %% /optional

24 910400500006 |spring washer GB93-8 A GB93-8 10

25 910400100006 |washer GB97.1-8-200HV P GB97.1-8-200HV 10

26 255021020054 |washe LR 2

27 255021020045 Board JERR 2

28 255021020043 Bolt [#] 52 W2 e 2




281298501011 48 /hood installation

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
29 281221011006 [welded hinge EEEIRA () 1
30 910700900001 Axle GE12E KITHI7AGEL2E 2
31 910300100006 Nut GB6170-M8-10 12++GB6170-M8-10 2
32 940400100030 Spring 200N(D620) S 55%200N(D620) 1
33 940400100031 Spring 500N(D620) A 3 500N(D620)- H 4t 1




2812985010124 7/Offside door

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910100300023  |Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 2
2 910400500006 |spring washer GB93-8 I HE GB93-8 2
3 910400100006 |Washe GB97.1-8-200HV 44 [ GB97.1-8-200HV 2
e 4 910300100007  |Nut GB6170-M10-10 2 £+GB6170-M10-10 1
22N 5 910400500007 [spring washer GB93-10 A E GB93-10 5
‘5 , |I 6 910400100007 |Washe GB97.1-10-200HV 7446/ GB97.1-10-200HV 5
6 ii?c"\ 7 255021010009  [Door lock ek 1
. | 8 255021020039  |Fixing board B 1
: ' 9 255021020040  |Lock B 1
: ) \ 10 505621520041 |Hole JiRAL(E) 1
11 255021010007 |welded Limit seat PR A7 JRE R & 1
1? 12 910100300063  |Nut GB5783-M14x35-8.8 12+:GB5783-M14x35-8.8 1
13 255021020059  |Knob BT 1

2 281221011001 |welded door M TEEA (1) 1 FE3D16-18N

" 14 281321011001 |welded door TR (1) 1 FE3D20N

15 940500200016 |Cover 16x18x16-SF-1 2 ££(JH)16x18x16-SF-1 2
16 910600100031 |pin GB119.2-10x30 [ F:44GB119.2-10x30 1
17 910100300037  |Nut GB5783-M10x30-8.8 12+:GB5783-M10x30-8.8 4
18 255021010004 |welded hinge B AR 1
19 255021020044 [Cover TR 1
20 255021020042 |Bolt 2 1
21 505618020016 |Cover 2B phik 1




2812985010137 MR /L eft side door

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks

1 255021010015 |welded pothook HWEE () 1

2 910400100005 |washer GB97.1-6-200HV P84 GB97.1-6-200HV 2

3 910400500005 |spring washer GB93-6 PHEEHE GB93-6 2

4 910200500052  [Nut GB818-M6x16-4.8 1247 GB818-M6x16-4.8 2

5 281221011003 |welded door AR L4 () 1 FE3D16-18N
281421011001 |welded door(left-LI) MR & (4 ) FE3D16-18N/4E

5 281321011003 |welded door AR L4 () 1 FE3D20N
281621011001 |welded door(left-L1) MR IEA (Fe EH) 1 FE3D20N/AE H

6 505621510004 [Hole A RIL(H) 1

7 255021020060 |Bolt AT AR AR 1




281298501014/ &/Valve cover

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 281221021002 |Safeguard cover B B2 (1 T) 1
2 940801500001 |M6 nut M6 3Lz R} 4
3 941100100009 Bolt M6x16-4.8 24T M6x16-4.8 4
4 255021020051  |Holder S 2
5 910400100005 washer GB97.1-6-200HV “F#[EGB97.1-6-200HV 2
6 910400500005 |[spring washer GB93-6 B GB93-6 2
7 910200500053 Nut GB818-M6x20-4.8 1247 GB818-M6x20-4.8 4
8 281221021001 Safeguard cover EREA(C D) 1




2812985010154 23 fid/Frame assembly

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 281221511001 |Welded frame FHIRE 1 FE3D16-18N
1 281321511001 |Welded frame EINRE 1 FE3D20N
2 281221521062 |Holder YRR EA) 1
3 910400100005 |Washer GB97.1-6-200HV V45 GB97.1-6-200HV 8
4 910400500005 |spring washer GB93-6 I GB93-6 8
5 910100300009 |Bolt GB5783-M6x12-8.8 121 GB5783-M6x12-8.8 8
6 940801500002 (M8 nut M8 I B 2
7 281221511011 |Welded Valve pole seat [RAT IR S 1
8 281221521052 |Cover ER G 1
9 255021020058 M6 nut M6~ R ) 4
10 281221521082 |Flixation board Ji] 7 AR (R4 1
11 910400100006 |Washer GB97.1-8-200HV V45 GB97.1-8-200HV 7
12 910400500006 |spring washer GB93-8 I GB93-8 7
13 910100300020 |Bolt GB5783-M8x16-8.8 12#:GB5783-M8x16-8.8 7
14 281221511004 |Welded cover R (r) 1
15 281221511009 |Welded instrument shelf NE e 1
16 910400100007 |Washer GB97.1-10-200HV V4B GB97.1-10-200HV 5
17 910400500007 |spring washer GB93-10 T E GB93-10 5
18 910100300035 |Bolt GB5783-M10x20-8.8 12#:GB5783-M10x20-8.8 5
19 281221511006 |Welded cover mIRIEE () 1
20 910200300024  |Nut GB70.2-M8x16-8.8 1247 GB70.2-M8x16-8.8 2
21 281221511005 |Welded board SMIBURE (G T) 1
22 910100300069 |Bolt GB5783-M16x35-8.8 124 GB5783-M16x35-8.8 2
23 281221521062 |Support (top cover right) IR EERA) 1
24 281221521051 Fixed bracket [#] 72 S 22 2




2812985010163 15 4E3EHd/Overhead guard and installation

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 281222011001 |overhead guard PSR S 1 FE3D16-18N
1 281322011001 |overhead guard PSR S 1 FE3D20N
2 255022020003  |Big light wire gasket KT 2 2 el 2
3 255022020001 |Safeguard cover B4 B — () 1
4 255022020002 |Safeguard cover B4 8 — (e B 1
5 252022020050  |socket wire gasket 70 FELA 2 L [ 1
6 255022020004 |Tail light wire gasket JEAT 2k Bl 2
7 910400100008 washer GB97.1-12-200HV “F#4 8 GB97.1-12-200HV 4
8 910100300050 Bolt GB5783-M12x30-8.8 12+ GB5783-M12x30-8.8 8
9 910400500008 spring washer GB93-12 R GBO3-12 8
10 910400200005 washer GB96.1-12-200HV KB GB96.1-12-200HV 4




281298501017 F#5E 3EAT/Counter weight assembly

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 281223021002 cover el 1

2 281223021006 bolt R R 2
281123020001 |Weight for balance (1.6t) P-4 2 (1.6t) 1 164518

3 281223020001 |Weight for balance (1.8t) P47 5 (1.8t) 1 1844 IRI164E
281323020001 |Weight for balance (2.0t) 1T E(2.0t) 1 204 /184H H

4 281223021005 Holder 5 55 [ 2 R 2

5 281223011001 |Welded cover EER Y=y e 1

6 251023020003  [washer B 2- HoH

7 255023020007 washer ©54xP25%x4 HIE D54 xD25%4 2

8 910400500013 spring washer GB93-24 I GB93-24 2

9 910100100101 bolt GB5782-M24x100-8.8 12+ GB5782-M24x100-8.8 2

10 910300500004 Nut GB889.1-M8-10 12 1LGB889.1-M8-10 2

11 910100300022 bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 2




281398501017 Hif JEAR/PEDAL

F5INO 4f%/SN Name AR BOR/QTY, #&VE/Remarks
1 281218021005 |Floor rubber pads 5 e AR 2 1
2 281218011001 |Front floor HOAR K 1
3 910400500005 |Screw 8x12 HEETM8x12 2
4 255018020006 |Anti-skid pedal T EESR 1




281298501018 H|HR/Control panel

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 940400400001  [M6 nut M6~ LR Bf 10
2 940400400001  [M6 nut M6 g B} 2
3 281210021001 |[Shield (Curtis) 47 2 (Curtis) 1
4 941100100009 |Bolt M6x12-8.8 IRETM6x12-8.8 19
5 255010020004 |Tool box TH& 1
6 910200500040 |Nut GB818-M5x16-4.8 1247 GB818-M5x16-4.8 2
7 255010020005 Front cover i 1
8 255010020006 |Rear cover JEi 1




2812985010194 i 4 [m] B (ZBK)/Multiple directional control valve (bigeminy)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910100300036 |Bolt GB5783-M10x25-8.8 12 +:GB5783-M10x25-8.8 3
2 910400500007  |[spring washer GB93-10 I HE GB93-10 6
3 910400100007 |washer GB97.1-10-200HV V54 GB97.1-10-200HV 6
4 281224511002 |Multi way valve (two combined) 2 R (—R) 1
4 281224513002 |0 oy vawe TtWOSOTIONN — g o pe i o ) 1 CEi%:
5 910100300009 |Bolt GB5783-M6x12-8.8 12+:GB5783-M6x12-8.8 5
6 910400500005 |spring washer GB93-6 I GB93-6 7
7 910400100005 |washer GB97.1-6-200HV V545 GB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 i H D 16x168 1
9 281224511001 |Frame assembly [ Y e 1
10 910300500005 |Nut GB889.1-M10-10 12£}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B #4%hB4.75x20-c1B 4
13 910600600011 [Axle GB91-2x12 FFO45GB91-2x12 4
14 255025020003 |joint 3k 2
15 910300100006 [Nut GB6170-M8-10 12 £}GB6170-M8-10 2
16 255024520017 |Link pole BT 2
17 940500100006 [Cover ®16xP18x15-SF-1 H45ED16xD18x15-SF-1 4
18 255024510004 |Welded joystick(lifting) BIFTES (EETT) 1
19 255024520022 |Handle ball(lifting) FHAERGETF) 1
20 255024510005 |Welded joystick(slope) BN G (AR 1
21 255024520023 |Handle ball(slope) FER(BED 1
22 255024520028 |Cover e 2
23 281224521001 |Fixing plate [ 5 R (B 3 E2) 1
24 A Handle Axle ¢10x60 F-1%ip10x60 1 AR
25 A Spring E% 1 AR
26 A Axle ¢18x27.5 H HAhe18x27.5 1 AR A
27 A Handle TR 1 AN A
28 A Spring axle GB879.1-3x16 ok [ FE4HGB879.1-3x16 1 AN R AR
29 255024510006 |Handle SR AP R 1 f4/Inc.24-28




2812985010204 #&#t [1] B E: 4\ (= BX)/Multiple directional control valve (trigeminy)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 910100300036 Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007  |[spring washer GB93-10 I HE GB93-10 6

3 910400100007 |washer GB97.1-10-200HV “F# & GB97.1-10-200HV 6

4 281225011002  [Multi way valve (three combined) | % i®(=5X) 1

4 281225013002 [Multi way valve (three solenoid valv{ = 1% 22 i i (s 1 1R) 1 CEik%%

5 910100300009 Bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 5

6 910400500005 |spring washer GB93-6 I GB93-6 7

7 910400100005 |washer GB97.1-6-200HV P GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 i H-4hd16x168 1

9 281224511001 Frame assembly R = 2R 1

10 910300500005 Nut GB889.1-M10-10 12 1}GB889.1-M10-10 2

11 910100300035 Bolt GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 2

12 941100800001 Axle B4.75x20-c1B H4%4hB4.75x20-c1B 6

13 910600600011 Axle GB91-2x12 HO4#9GB91-2x12 6

14 255025020003 Joint sk 3

15 910300100006 Nut GB6170-M8-10 2 LEGB6170-M8-10 3

16 255024520017 Joint B 3

17 940500100006 Sleeve ©16xP18x15-SF-1 S E5EDP16xP18x15-SF-1 6

18 255024510004 |Control lever welding (lifting) BYFFIRE S (T 1

19 255024520022 Handle ball ( lifting ) FIRERGEZT) 1

20 255024510005 |Control lever welding (slope) BRPAT R A (iR 1

21 255024520023 |Handle ball(slope) FIER(BIRD 1

22 555025010001 :,\unuw TEVET WETUMY { aCCeSSoTy B4 (R B1) 1

23 255025020002 |Handle ball (accessory 1) FWER(E H1) 1

24 255024520028 [Sleeve LHES 1

25 281224521001 |Fixing seat [ 5 R (B 3 E5) 1

26 A Handle axlep10x60 T Wil p10x60 1 AN EAR
27 A Spring E% 1 AR
28 A Axle ¢18x27.5 H HAhe18x27.5 1 AR A
29 A Handle R 1 A
30 A Dowel pin GB879.1-3x16 s A4 GB879.1-3x16 1 AR




2812985010204 #&#t [1] B E: 4\ (= BX)/Multiple directional control valve (trigeminy)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
31 255024510006 [Handle assembly ST 1 & /Inc.24-28
32 281225010001 Joint 10-M20x1.5-M16x1.5-60° 23k (B E %5)10-M20x1.5-M16x1.5-9 1
33 255023510007 Joint 10-M20x1.5-M16x1.5-60° ek (BiE &) 10-M20x1.5-M16x1.5-4 1




281298501021 % B4 ] I (PUEX) /Multiple directional control valve(four joint)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 910100300036 Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3

2 910400500007  |[spring washer GB93-10 I HE GB93-10 6

3 910400100007 |washer GB97.1-10-200HV “F# & GB97.1-10-200HV 6

4 281225511002  [Multi way valve (four combined) 2 % R (P9 B66) 1

4 281225513002 :\I/‘IDLII\IIL;\ wday valve (10Ul SOTEenom D_I]H%%;E%HE(EE%HH) l CE

5 910100300009 Bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 5

6 910400500005 |spring washer GB93-6 I GB93-6 7

7 910400100005 |washer GB97.1-6-200HV P GB97.1-6-200HV 9

8 255024510009 |Axle ®16x168 i H-4hd16x168 1

9 281224511001 Frame assembly R = 2R 1

10 910300500005 Nut GB889.1-M10-10 12 1}GB889.1-M10-10 2

11 910100300035 Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2

12 941100800001 Axle B4.75x20-c1B H4%4hB4.75x20-c1B 8

13 910600600011 Axle GB91-2x12 HO4#9GB91-2x12 8

14 255025020003 Joint sk 4

15 910300100006 Nut GB6170-M8-10 2 LEGB6170-M8-10 4

16 255024520017 Connecting rod BT 4

17 940500100006 Sleeve ©16xP18x15-SF-1 S E5EDP16xP18x15-SF-1 8

18 255024510004 |Control lever welding(lifting ) BYFFIRE S (T 1

19 255024520022 Handle ball(lifting) FIRERGEZT) 1

20 255024510005 |Control lever welding(slope ) BRPAT R A (iR 1

21 255024520023 |Handle ball (slope) FIER(BIRD 1

22 255025010001 |Control lever welding(accessory 1) [#MMI1EE (B E1) 1

23 255025020002 |Handle ball( accessory 1) FWER(E H1) 1

>4 555025510001 :\unuw TEVET WETUMY { aCCeSSoTy B4 (R B2) 1

25 255025520002 |Handle ball( accessory?2) FIWER(E H2) 1

26 281224521001 |Fixing seat ERACERED) 1

27 A Handle ¢10x60 T ikip10x60 1 A g
28 A Spring EE 1 AR
29 A Axle 918x27.5 iy Hohp18x27.5 1 A
30 A Handle FH 1 AR A




281298501021 % B4 ] I (PUEX) /Multiple directional control valve(four joint)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
31 A Dowel pin GB879.1-3x16 P R A5 GB879.1-3x16 1 A BRI
32 255024510006 |Handle assembly S BN T AR SR 1 f1.%7/Inc.24-28
33 281225010001  |Joint 10-M20x1.5-M16x1.5-60° L (B E %5)10-M20x1.5-M16x1.5-4 2
34 255023510007  |Joint 10-M20x1.5-M16x1.5-60° L (BE 5)10-M20x1.5-M16x1.5-4 2




281298501022% [k & 4t/Hydraulic system

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910800900004 |Washer JB982-14 4 #pEJIB982-14 2
2 284023520001 Joint 7.9-G1/4-M16x1.5-60° $2(H)7.9-G1/4-M16x1.5-60° 2
3 281223521002 [Hydraulic hose assembly (90°)8-L28 i & 4 & /%(90°)8-L2550-1SC-60° 1
4 281223521001 Hydraulic hose assembly (90°)8-L3( #z J& & . %(90°)8-L3050-1SC-60° 1
5 255023510007  |Joint 10-M20x1.5-M16x1.5-60° ek (BiE%)10-M20x1.5-M16x1.5-d 3
6 255023510008  |Joint 11-M20x1.5-0 e (B %5)11-M20x1.5-0 1
7 255023510003 Joint 6-G1/4-M14x1.5-60° Bk (BilE 5)6-G1/4-M14x1.5-60° 3
8 911000600003 Hose clamp QC/T390-(22-26) % §EQC/T390-(22-26) 2
9 255023520003 |Hydraulic hose assembly (90°)6-L 14 /& & i 5(90°)6-L1420-1SC-60° 1
10 900200401001  |Oil return hose ®13X5 5] 7 2 B D 13x5 1 L=1600
11 255030520017  |Hydraulic hose assembly 8-L1450-1 i /& % & (H)8-L1450-1SC-60° 1
12 281223511001 |Slope steel pipe RN 1
13 910400100006 Washer GB97.1-8-200HV “F#[EGB97.1-8-200HV 3
14 910400500006 spring washer GB93-8 B GB93-8 3
15 910200200057 Screw GB70.1-M8x20-8.8 1247GB70.1-M8x20-8.8 2
16 281223521016  [Hydraulic hose assembly 6-L660-19 /& & & (#)6-L660-1SC-60° 1
17 281223521015 |Hydraulic hose assembly 6-L520-19 i /& % & (H)6-L520-1SC-60° 1
18 255023520007 Joint 6-G1/4—M14x1.5-60° 3k (H)6-G1/4—M14x1.5-60° 2
19 910800100021 Oring 11.2x2.65 O JE-1411.2x2.65 2
20 911000600006 Hose clamp QC/T390-(40-45) %4 QC/T390-(40-45) 2
21 281223521008 |Rubber hose A5 (M I 1
22 255023510005 Joint 25-G1-932 Bk (% H55)25-G1-032 1
23 281223511006 |Gear pump WA (I JiE) 1
24 910800100004 O ring 18x2.65 O J8-1418x2.65 1
25 263023520028 Joint 12-G1/2-M22x1.5-60° 23k (H)12-G1/2-M22x1.5-60° 1
26 281223521004  |Hydraulic hose assembly (45°)13-L4 & & i B (45°)13-L415-2SC-60° 1
27 910400100007 Washer GB97.1-10-200HV “F-# [ GB97.1-10-200HV 2
28 910400500007  [spring washer GB93-10 | GB93-10 2
29 910100300037 Bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 2
30 281223521003 |Hydraulic hose assembly (90°)13-L€ /& & i 5(90°)13-L650-2SC-60° 1
31 275044010057 Speed limit valve XSF-F16L-30 [ 3 | XSF-F16L-30 1




281298501022% [k & 4t/Hydraulic system

F5/NO RTG/SN Name R B/ QTY £&¥E/Remarks
32 281223511003 Speed limit valve joint assembly | B[R 3 &3k MUk 1
33 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 1
34 911000600004 Hose clamp QC/T390-(34-38) %4 QC/T390-(34-38) 2
35 900200401003 Oil return hose ®25xd35 5] 31 2 B 25X P35 1 L=500
36 255023510002 Joint 16-M22x1.5-925 ek (5 M 25)16-M22x1.5-9025 1
37 281223521014  |Hydraulic hose assembly 6-L440-19 i & i (1)6-L440-1SC-60° 1
38 281223521013  |Hydraulic hose assembly 6-L320-19 /& % & (H)6-L320-1SC-60° 1
39 281223511002 |Multi way valve Oil enter hose 2 BRI N E RS 1
40 255023520030 Joint 12-2xM22x1.5-60° 3k (H)12-2xM22x1.5-60° 1
41 910800100015 O ring 19x2.65 OJEEl-P19%x2.65 1
42 255023520033 Joint 8-M20x1.5-M16x1.5-60° $23k (H)8-M20x1.5-M16x1.5-60° 2
43 910800100003 O ring 17x2.65 OJF M- 17x2.65 2
44 255044020122 Joint 12-M20x1.5-M22x1.5-60° $23k(H)12-M20x1.5-M22x1.5-60° 1
45 281223521007 Joint 6-M12x1.5M14x1.5-60° 23k (H)6-M12x1.5M14x1.5-60° 1
46 910800100001 O ring 9.5x1.8 O IE-149.5x1.8 1




281298501023 T A3 B & Z3&/Working cylinder mechanism and installation

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 910100100018 |Bolt GB5782-M8x25-8.8 1242 GB5782-M8x25-8.8 10
2 910400500006 |Spring washer GB93-8 I HE GB93-8 10
3 910400100006 |washer GB97.1-8-200HV 545 GB97.1-8-200HV 10
4 281219021012 |Fixing plate ] 5 SCHR (AR T) 1
5 281219011002 |Cover plate welding FAE S (HAH) 1
6 255019020013 |Sealing gasket 204x134x1.5-R 3 H204x134x1.5-R 1
7 281219021011 |Refuel Piston i %€ 1
8 253519010005 |Respirator HS0403 IR 3¢ HS0403 1
9 900200301004 | Oil return hose ®13x1.5/PE 5 13x1.5/PE 1 L=1500
10 911000600002 [Hoop QC/T390-(13-16) I 4 QC/T390-(13-16) 2
11 255019010004 [Screen filter W =i e g 1
12 281219011001 |Working cylinder welding MRS 1
13 910800900001  |washer JB982-20 4448 JB982-20 1
14 255019020015 |Drain plug M20x1.5 TR ZEM20x1.5 1




281298501024 148 H (FRAEII4E) /Mast lifting pipeline (standard mast)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

) 1 921600400003 Hoop P-N156-00646 FLA7 (i F1)P-N156-00646 5

2 921600400001 Strip 4x250 FL74x250 8

3 255044020042  |Press plate JEAR 8
=1 4 900200301004 Hose 13x1.5/PE # & 13x1.5/PE 1 AR

5 255044020118  [Joint Pk (=) 1

6 254144020039 Hydraulic hose assembly 12-L.345-2 ¥ J& & & () 12-1L.345-2SC-60° 1

7 254144020038  |Joint Pk (=) 1

8 255044020151 Joint 12-2xM22x1.5-60 e (BiE 55)12-2xM22x1.5-60 1

9 281244029001 |[Hydraulic hose assembly (90°)15-L€ i & 4 &./%(90°)15-L600-2SC-60° 1

10 281298520001 Explosion Proof Valve PF3/8-M18x1 [ /% & PF3/8-M18x1.5 1




281298501025/ 1488 FHE # (=24 H H)/Mast lifting pipeline(two stage full free lift)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 255044020151 Joint (lock bend) 12-2xm22x1.5-60 {#2%:3k (8 & %) 12-2xM22x1.5-60° 2
255043520010 |Hydraulic steel pipel.=1010 W EANEL=1010 1 H=2500
255043520024 |Hydraulic steel pipe L=1255 RSN L=1255 1 H=2700
255043520011 |Hydraulic steel pipe L=1300 W EANEL=1300 1 H=3000
255043520012 |Hydraulic steel pipe L=1460 AN L=1460 1 H=3300

5 255043520013 Hydraulic steel pipe L=1610 WEMEL=1610 1 H=3500
255043520013  |Hydraulic steel pipe L=1610 WEMEL=1610 1 H=3700
255043520014 Hydraulic steel pipe L=1850 WENEL=1850 1 H=4000
255043520015 |Hydraulic steel pipe L=2010 WEANEL=2010 1 H=4300
255043520016 Hydraulic steel pipe L=2110 WEMEL=2110 1 H=4500
255043520017 |Hydraulic steel pipe L=2360 AN L=2360 1 H=5000

3 910300100005 Nut GB6170 - M6-10 2 REGB6170-M6-10 1

4 910400500005 |[Spring washer gh93-6 I GB93-6 1

5 910400100005 Flat washer GB97.1-6-200 hv P EGB97.1-6-200HV 1

6 951000100003 |Tube clip YGE adhesive 15 BFIRYGEM K15 1

7 910200200036 Screw GB70.1 M6x20-8.8 1247 GB70.1-M6x20-8.8 1

8 255044520068 |Hydraulic tube assembly (straight) 1|y & % & () 15-L450-2SC-60° 1 H=2500

8 255044520067  |Hydraulic tube assembly (straight) 1| 3% & % & 5l (EL)15-L330-2SC-60° 1 H=2700

8 255044020119 |Hydraulic tube assembly (straight) 1|y &% & () 15-L395-2SC-60° 1 H=3000

8 255044020119 |Hydraulic tube assembly (straight) 1|3 & % & Bl (EL)15-L.395-2SC-60° 1 H=3300

8 255044020119 |Hydraulic tube assembly (straight) 1|y & 4% & () 15-L395-2SC-60° 1 H=3500

8 255044520068 [Hydraulic tube assembly (straight) 1|3 % % & % (H.)15-L450-2SC-60° 1 H=3700

8 255044020119 |Hydraulic tube assembly (straight) 1| 4% & () 15-L395-2SC-60° 1 H=4000

8 255044020119  [Hydraulic tube assembly (straight) 1|3 % % & % (H.)15-L395-2SC-60° 1 H=4300

8 255044020119 |Hydraulic tube assembly (straight) 1| 4% & () 15-L395-2SC-60° 1 H=4500

8 255044020119 [Hydraulic tube assembly (straight) 1|3 % % & % (H.)15-L395-2SC-60° 1 H=5000

9 255043520022  |Joint (lock bend) 12-m27x1.5-M22x]4%:3k (B1E7) 12-M27x2-M22x1.5 1

10 254144020038  |Joint (tee) Pk (=) 1

11 254144020039 |Hydraulic tube assembly (straight) 1| 4% & () 12-L345-2SC-60° 1

12 281244029001 |Hydraulic tube assembly (90°)15-L6|# /& & i 5 (90°)15-L600-2SC-60° 1




281298501026 145 EFH B (=44 H H)/Mast lifting pipeline(three stage full free lift)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 255044520081 Bushing (OES 1
2 281244519101 Hydraulic hose assembly 12-L.27304 ¥ & & & i (H.)12-L2730-2SC-60° 1 H=4000
2 281244519102  |Hydraulic hose assembly 12-L2980 /& & & Al (E)12-L2980-2SC-60° 1 H=4350
2 281244519103 Hydraulic hose assembly 12-1L.3080 ¥ J& & = () 12-L3080-2SC-60° 1 H=4500
2 275344529016  |Hydraulic hose assembly 12-1.3280 3 [ 4% & i () 12-L3280-2SC-60° 1 H=4800
2 281244519105 Hydraulic hose assembly 12-1L.34804 ¥ J& & = () 12-L.3480-2SC-60° 1 H=5000
2 281244519106 |Hydraulic hose assembly 12-L3780 3 & 4% & i (E)12-L3780-2SC-60° 1 H=5500
2 281244519107 Hydraulic hose assembly 12-L 41804 ¥ & & & () 12-L.4180-2SC-60° 1 H=6000
2 281244519108 [Hydraulic hose assembly 12-L4580 3 & 4 & il (EL)12-L4580-2SC-60° 1 H=6500
2 281244519109 Hydraulic hose assembly 12-13620 3 & & & il (H)12-L3620-2SC-60° 1 H=5200
3 255030520021 Pulley ¢110x27 W E110x27 (HAE) 1
4 910400100008 Washer GB97.1-12-200HV P EGB97.1-12-200HV 1
5 910400500008 |spring washer GB93-12 I GB93-12 1
6 910100300054 Bolt GB5783-M12x50-8.8 124 GB5783-M12x50-8.8 1
7 255044020043 Clamp 13 4513 5
8 255044520132 | Tubing clamps RS 4
9 910400500005 |Spring washer GB93-6 I E GB93-6 4
10 910200200038 Screw GB70.1-M6x25-8.8 1247 GB70.1-M6x25-8.8 4
11 921600400001 Ribbon 4x250 FLH74x250 6
12 255044020118 [Connector (tee) e (=Z38) 1
13 254144520035 |Hydraulic hose assembly (135°)12-l| & & & & A% (135°)12-L510-25C-60° 1
14 254144510021 |Pipe L AN 1
15 255043520022  |Joint 12-M27x2-M22x1.5 Bk (BED) 12-M27x2-M22x1.5| 1
16 254144020039 Hose 12-L.345-2SC-60° TRE 8 2 () 12-L345-2SC-60° 2
17 254144020038 |Connector (tee) (=) 1
18 281244529001 Joint 12-M18x1.5-M22x1.5-60° Bk (BiEL) 12-M18x1.5-M22x1. 1
19 254144520048 |Hydraulic hose assembly (90°)15-L4#& = & /5 5%(90°)15-L800-25C-60° 1
20 254144520040 Joint 10-M22x1.5-M18x1.5-60° $23k(H)10-M22x1.5-M18x1.5-60 1
21 255044020151  |Joint 12-2xM22x1.5-60° Bk (B 25)12-2xM22x1.5-60° 2
22 910400100006 Washer GB97.1-8-200HV “F#[EGB97.1-8-200HV 2




281298501026 145 EFH B (=44 H H)/Mast lifting pipeline(three stage full free lift)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
23 910400500006  |Spring washer GB93-8 FEEHE GBI3-8 2
24 281244519003 |Tee welded il oy 1
25 91010030002 Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 2
26 254144520040 Joint 10-M22x1.5-M18x1.5-60%d  |4%:k(E)10-M22x1.5-M18x1.5-60 1
27 900200301004 Pipe ®10x®13 PEHED10xD13 1 L=1500




281298501027 MR RS &3 (BR7EIT4) /Side shifter and pipeline installation (standard mast)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 910100100056 Bolt GB5782-M12x90-8.8 12 GB5782-M12x90-8.8 1
2 910400500008 |Spring washer GB93-12 P [E GBI3-12 1
3 910400100008 WasherGB97.1-12-200HV “F#EGB97.1-12-200HV 1
4 255030520022 [Sleeve ©22xD13x56 T EDP22xP13x56 1
5 255030520021 Pulley ©110x27 W D110x27 (BAFH) 2
6 910200200059 ScrewGB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 3
7 910400500006 |Spring washer GB93-8 I GB93-8 3
8 255028520034  |hose immobilization lump i 7 [ 5 1
9 255028520035 |Pipe clamp munting plate B IE IR 1
254128520035 Hydraulic hose assembly 10-L28504 ¥ J& & = () 10-L.2850-1SC-60° 2 H=2000
255030520006 |Hydraulic hose assembly 10-L3370{ & & i (H)10-L3370-1SC-60° 2 H=2500
254128520040 Hydraulic hose assembly 10-L35003% % & & % (H)10-L3500-1SC-60° 2 H=2700
281227511001 |Hydraulic hose assembly 10-L3800 [ & & il (E)10-L3800-1SC-60° 2 H=3000
281227511002 |Hydraulic hose assembly 10-L4200 /% % & i (14)10-L4200-1SC-60° 2 H=3300
10 281227511003 |Hydraulic hose assembly 10-L4300 3 & & & % (H)10-L4300-1SC-60° 2 H=3500
281227511004 |Hydraulic hose assembly 10-L4500 /& % & 5% (14)10-L4500-1SC-60° 2 H=3700
281227511005 |Hydraulic hose assembly 10-L4900{¥ & % & i (H)10-L4900-1SC-60° 2 H=4000
281227511006 |Hydraulic hose assembly 10-L5200 /& % & 5% (14)10-L5200-1SC-60° 2 H=4300
281227511007 |Hydraulic hose assembly 10-L55004 % & % & () 10-L5500-1SC-60° 2 H=4500
281227511008 |Hydraulic hose assembly 10-L5950 & & & i (1)10-L5950-1SC-60° 2 H=5000
11 255028520001  |Joint 8-M16x1.5-M18x1.5-60° B2k (B2 %5)8-M16x1.5-M18x1.5- 2
12 254127520001 Install plate 22 BERR 1
13 910400100006 |washer GB97.1-8-200HV “F#[EGB97.1-8-200HV 2
14 910800100001 Oring 9.5x1.8 O 18-149.5x1.8 4
15 281239520002  |Hydraulic hose assembly (90°)10-Lg "+ H = A TEOUIRASEBU =
16 255042510004 Side shiifter assembly(LH) MF &% 28 (LH) 1 %% /optional
16 255042510001 |Side shiifter assembly(LD) M # = 8(LD) 1 %%/ /optional
16 255042510002  |Side shiifter assembly(CASCADE) |flllF% %% Bl(R B -K4F) 1 1% 2% /optional




281298501028 [l % # FOURTH ADDITIONAL PIPELINE (standard mast)

F=INO #RIB/SN Name &R B/ QTY &¥E/Remark

1 255030520022 Bush $®22xd13x56 AT ED22xD13x56 2

2 910400200005 big washer GB96.1-12-200HV K#PEGB96.1-12-200HV 2

3 910400500008 [Spring washer GB93-12 P EE B GBI3-12 2

4 910100100056 Bolt GB5782-M12x90-8.8 122 GB5782-M12x90-8.8 2

5 251127520001  |Pulley ®110x42(double groove)  |#F%td110x42(3UfE) 2

6 910100300025 Bolt GB5783-M8x35-8.8 1242 GB5783-M8x35-8.8 4

7 910400500006 |Spring washer GB93-8 I GB93-8 12

8 910400100006 Flat washer GB97.1-8-200HV P GB97.1-8-200HV 12

9 255028520034 Pipe press fixedly piank 45 i o B 8

10 255028520035  |mounting plate LR (ER) 4
11 256530520701 Hydraulic hose assembly 10-L3100 3% 4% & % (E)10-L3100-1SC-60° 2 H=2000
11 255028520059 Hydraulic hose assembly 10-L3600 ¥ & & = () 10-L3600-1SC-60° 2 H=2500
| 11 281228011001 Hydraulic hose assembly 10-L3700 3% [ 4% & i (E)10-L3700-1SC-60° 2 H=2700
| 11 263030520003 Hydraulic hose assembly 10-L4000 ¥ J& & = () 10-L4000-1SC-60° 2 H=3000
Eﬁét 11 255028520062 Hydraulic hose assembly 10-L4400 ¥ /& % & (1) 10-L4400-1SC-60° 2 H=3300
J"__ 11 281227511004  |Hydraulic hose assembly 10-L45004 /& & &t B(15)10-L4500-1SC-60° 2 H=3500
11 275227511002 Hydraulic hose assembly 10-L4700 ¥ & % & (1) 10-L4700-1SC-60° 2 H=3700
11 255028520064  |Hydraulic hose assembly 10-L50751 3% & 7 & 5 (E)10-L5075-1SC-60° 2 H=4000
My | ’15 11 281228011003 [Hydraulic hose assembly 10-L5400#% /% % & % (14.)10-L5400-1SC-60° 2 H=4300
1 1,' T 11 281228011004 [Hydraulic hose assembly 10-L57004 ¥ J& & & () 10-L5700-1SC-60° 2 H=4500
11 281228011005 [Hydraulic hose assembly 10-L61504 ¥ /& % & /§(#)10-L6150-1SC-60° 2 H=5000

H m 12 255028520001  [Joint (locking bend) 8-M16x1.5-M18 523k (4 5 25)8-M16x1.5-M18x1.5-6q 4

g 13 254127520001 [mounting plate AR 2

m H\My’ 14 910200200055 Screw GB70.1-M8x16-8.8 1247GB70.1-M8x16-8.8 8
12— @@ f 15 254128520035 |Hydraulic hose assembly 10-L2850 i [ 4% & i () 10-L2850-1SC-60° 2 H=2000
"w— 15 255030520006 Hydraulic hose assembly 10-L3370 3% [ & 1% (E)10-L3370-1SC-60° 2 H=2500
\ 15 254128520040 [Hydraulic hose assembly 10-L3500 3 & % & % (E)10-L3500-1SC-60° 2 H=2700
/&a 15 281227511001  |Hydraulic hose assembly 10-L3800 % & & &4 A (£1)10-L3800-1SC-60° 2 H=3000
7 15 281227511002  [Hydraulic hose assembly 10-L4200 3 & % & i (E)10-L4200-1SC-60° 2 H=3300
15 281227511003 Hydraulic hose assembly 10-L.4300- ¥ [ ‘& i i () 10-L4300-1SC-60° 2 H=3500
15 281227511004 Hydraulic hose assembly 10-L4500 ¥ J& & = (1) 10-L4500-1SC-60° 2 H=3700




281298501028 [l % # FOURTH ADDITIONAL PIPELINE (standard mast)

JF5INO 4RIB/SN Name ZHR BR/QTY &¥E/Remark
15 281227511005 Hydraulic hose assembly 10-L4900 3% [ 4 & % (E)10-L4900-1SC-60° 2 H=4000
15 281227511006 Hydraulic hose assembly 10-L5200 ¥ /& & & () 10-L5200-1SC-60° 2 H=4300
15 281227511007 Hydraulic hose assembly 10-L5500 3% [ 4 & % (E)10-L5500-1SC-60° 2 H=4500
15 281227511008 Hydraulic hose assembly 10-L5950 ¥ J& & & () 10-L5950-1SC-60° 2 H=5000




2812985010298 RS &% (ZZ&%42 B ) /Side shifter and pipeline installation(two stage full free)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 254128510001 |Transition steel pipe o EANE RS 1
2 910400100006 Washer GB97.1-8-200HV “FEEGB97.1-8-200HV 2
3 910400500006 |Spring washer GB93-8 PEEHE GB93-8 2
4 941100400001 Screw M8x20-8.8 1247 M8x20-8.8 2
5 910300500006 Nut GB889.1-M12-10 12 RtGB889.1-M12-10 1
6 910400100008 |washer GB97.1-12-200HV P EGB97.1-12-200HV 1
7 255030520022 Bushing E 1
8 255030520021 Pulley ¢110x27 HH@110x27 (HRfl) 1
9 910400200005 Washer GB96.1-12-200HV KB GB96.1-12-200HV 1
10 910100300025 BoltGB5783-M8x35-8.8 1242 GB5783-M8x35-8.8 1
281229020021 |Hydraulic hose assembly10-L1650-13 /& & i B (E.)10-L1650-1SC-60 2 H=2500
254130520004 Hydraulic hose assembly10-L1795-13% £ & & % (H)10-L1795-1SC-60° 2 H=2700
281229020022 [Hydraulic hose assembly10-L1900-1 /& % & 5% (E)10-L1900-1SC-60° 2 H=3000
g 11 255030520001 Hydraulic hose assembly10-L2060-13% % % & 1% (H)10-L2060-1SC-60° 2 H=3300
v 255028520044  |Hydraulic hose assembly 10-L21504% & & () 10-L2150-1SC-60° 2 H=3500
255028520018 Hydraulic hose assembly 10-L22704 ¥ J& & = (E)10-L2270-1SC-60° 2 H=3700
254130520009 |Hydraulic hose assembly10-L2470-]% & % & B (#)10-L2470-1SC-60° 2 H=4000
12 941100100009 Nut M6x12-8.8 24T M6x12-8.8 1
13 910400500005 |Spring washer GB93-6 I GB93-6 1
14 910100300016 BoltGB5783-M6x50-8.8 1242 GB5783-M6x50-8.8 2
15 910301300002 Nut GB17880.1-M6x16.5 IZ1}FGB17880.1-M6x16.5 1
16 910400100005 Washer GB97.1-6-200HV P GB97.1-6-200HV
281228510001 |Groove welding L=705 A FFEIEAL=705 1 H=2500
281228510002 |Groove welding L=805 A 3154 1L=805 1 H=2700
281228510003 Groove welding L=955 A FHE R 5 1=955 1 H=3000
17 281228510004 |Groove welding L=1105 AN FHEIR A 1L=1105 1 H=3300
281228510005 |Groove welding L=1205 A FHER A 1=1205 1 H=3500
281228510006 Groove welding L=1305 AR A 1L=1305 1 H=3700
281228510007 Groove welding L=1505 AR A 1L=1505 1 H=4000
18 910200200059 Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 1
19 255028520035 |Pipe clamp munting plate B e R 2




281298501030 R R K= (ZHK2B ) /Side shifter and pipeline installation(two stage full free)

g
Lt

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
20 255028520034  |hose immobilization lump iz 765 7] e e 2
254128510002 Groove welding L=515 NS fE AL =515 1 H=2500
254128510003 Groove welding L=565 N SR A L=565 1 H=2700
254128510004 |Groove welding L=640 NSRS L =640 1 H=3000
21 254128510005 |Groove welding L=715 NSRS L=715 1 H=3300
A 254128510006 Groove welding L=765 A SR A 1L=765 1 H=3500
vl 254128510007 |Groove welding L=815 NS HEIES1L=815 1 H=3700
254128510008 Groove welding L=890 A S R4 1.=890 1 H=4000
Fo~ 22 910300500003 Nut GB889.1-M6-10 12 1}GB889.1-M6-10 1
23 254128520059 |Pulley frame TSR 1
254128520031 Hydraulic hose assembly 10-L2350 3% [ 4% & % (E)10-L2350-1SC-60° 2 H=2500/2700
24 254128520052 Hydraulic hose assembly 10-L26504 ¥ & & = () 10-L2650-1SC-60° 2 H=3000/3300
254128520035 Hydraulic hose assembly 10-L2850 3% [ 4% & i (E)10-L2850-1SC-60° 2 H=3500/3700
1L 254128520037 |Hydraulic hose assembly 10-L3150 % & %& & 5 (E)10-L3150-1SC-60° 2 H=4000
a o m 25 910100300025 Bolt GB5783-M8x35-8.8 12+ GB5783-M8x35-8.8 2
| 26 255028520001  |Joint 8-M16x1.5-M18x1.5-60° B3 (B 52 25)8-M16x1.5-M18x1.5-6 2
27 281239520002 |Hydraulic hose assembly (90°)10-LH & % £ 5%(90°)10-L500-1SC-60°-0[ 2
255042510004 |Side shiifter assembly(LH) M %% 2 B (LH) 1 %% /optional
5 é’% 28 255042510001 [Side shiifter assembly(LD) #2825 (LD) 1 i3 /optional
EE 255042510002 Side shiifter assembly(CASCADE) |l|#% &% &L (R 8R4y 1 %% /optional




2812985010305 28 F B B &35 (=% £ H Hh)/Side shifter and pipeline installation(three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 910100100054 Bolt GB5782-M12x80-8.8 12 GB5782-M12x80-8.8 1

2 910400500008 |Spring washer GB93-12 P [E GBI3-12 1

3 910400100008 washer GB97.1-12-200HV “F#EGB97.1-12-200HV 2

4 255030520020 |Pulley ®120x42 T 5 D120x42(XUAE) 1
§ 5 A 255030520001 |Hydraulic hose assembly 10-L2060- i & & & () 10-L2060-1SC-60° 2 H=4000
@‘:}b }L A, 255030520002 Hydraulic hose assembly 10-L23104 % & & & % (H)10-L2310-1SC-60° 2 H=4350
{‘L@;,H_s{_/q’f/1 255030520003  [Hydraulic hose assembly 10-L2410# & % & il (E)10-L2410-1SC-60° 2 H=4500
255030520004 Hydraulic hose assembly 10-L26104 % /& & & % (E)10-L2610-1SC-60° 2 H=4800
5 254130520001 |Hydraulic hose assembly 10-L2810# & 4 & il (E)10-L2810-1SC-60° 2 H=5000
254130520002 Hydraulic hose assembly 10-L31104 & & & & i%(H)10-L3110-1SC-60° 2 H=5500
254130520003  |Hydraulic hose assembly 10-L3510{ ¥ 54 &4 B (E)10-L3510-1SC-60° 2 H=6000
263030520006 Hydraulic hose assembly 10-L3900 % & & % i (E.)10-L3900-1SC-60° 2 H=6500
254131020007 |Hydraulic hose assembly 10-L2950 3 & 4 & i (E)10-L2950-1SC-60° 2 H=5200

6 255030520023 Bushing 1 HEL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12#:GB5782-M12x80-8.8 1

6 255030520023 Bushing 1 HEL 1

7 910100100054 Bolt GB5782-M12x80-8.8 12#:GB5782-M12x80-8.8 1

8 910400500008 |Spring washer GB93-12 P HAE GB93-12 1

9 910400100008 washer GB97.1-12-200HV “F#EGB97.1-12-200HV 1

10 255030520022 Bushing ®22xd13x56 A ED22xD13x56 1
252128521001 |Hydraulic hose assembly 10-L181043 & 4% & % (H)10-L1810-1SC-60 2 H=4000
255028520016 [Hydraulic hose assembly 10-L1930 3 % & i () 10-L1930-1SC-60° 2 H=4350
255031020705 |Hydraulic hose assembly 10-L19804 & 44 & () 10-L1980-1SC-60° 2 H=4500
255030520028  [Hydraulic hose assembly 10-L2080 3 [ % & 1% (E)10-L2080-1SC-60° 2 H=4800
11 255030520029 [Hydraulic hose assembly 10-L2180 1k & & 5% (E)10-L2180-1SC-60° 2 H=5000
254128520031 |Hydraulic hose assembly 10-L2350{ & & & ¥ (H)10-L2350-1SC-60° 2 H=5500
281229020031 |Hydraulic hose assembly 10-L2500 % & % & 5% (E)10-L2500-1SC-60° 2 H=6000
254128520052  |Hydraulic hose assembly 10-L2650 % /& % & A (£1)10-L2650-1SC-60° 2 H=6500
253528520009 [Hydraulic hose assembly 10-L2250 3 & 4% & i (E)10-L2250-1SC-60° 2 H=5200

12 255030520021  |Pulley ¢110x27 W 110x27 (Bt 2

13 254130520014 Pulley block pole THE YA 1




2812985010305 28 F B B &35 (=% £ H Hh)/Side shifter and pipeline installation(three stage full free)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
14 255030520018 |Hydraulic steel pipe welding WEANE RS 1
15 910400100006 |washer GB97.1-8-200HV P44 8 GB97.1-8-200HV 3
16 910400100006 |Spring washer GB93-8 HE P GB93-8 5
17 910100300022 |Bolt GB5783-M8x20-8.8 i+ GB5783-M8x20-8.8 3
§ 5 A 18 255029020011 [Hydraulic hose assembly 10-L1260- i /& & & il (#)10-L1260-1SC-60° 2
Bo N 4 19 281230510001 |Sideway steel pipe MRS 1
{\L@ﬂ“m//j/l 20 910200200059 Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 2
21 255028520001 |Joint 16-18 4:3:16-18 2
22 281239520002 [Hydraulic hose assembly (90°)10-LY & & & )#(90°)10-L500-1SC-60°-0 2
23 255042510004 |Side shiifter assembly(LH) M 2% = (LH) 1 %% /optional
23 255042510001 |Side shiifter assembly(LD) e #5 = 8 (LD) 1 %% /optional
23 255042510002 Side shiifter assembly(CASCADE) |l|#% &% S (R 8R4y 1 %% /optional




W e 9% (=% 4 B W) /(three stage full free)

16

‘1/

17

14

F&/No #mi8/SN A Name R /QTY %3 /Remark

1 254131010002 BRZRES Pulley support welded 1

2 255031020004 EHEEEG)ZOX7O Axis ©20x70 1

3 910400100006 EH B GB97.1-8-200HV WasherGB97.1-8-200HV 2

4 910400500006 HE BB GBI3-8 Washe GB93-8 2

5 910100300020 1% 42 GB5783-M8x16-8.8 Bolt GB5783-M8x16-8.8 2

6 255031020007 SBECDI0x22(E1E) Pulley ®90x22 2

7 910200200062 |#2£TGB70.1-M8x45-8.8 Screw GB70.1-M8x45-8.8 3

8 255028520035 RIER(EX) mounting plate 3

9 255028520034 REETEE Pipe press fixedly piank 6

10 281231020101 X Z8 Holder 1

11 281231020102 RERERERAR ) Hose mounting plate 1
255030520029 &L E B (1E)10-12180-15C-60° Hydraulic pipe welding10-L2180-1S| 2 H=4000
256531020701 RIEE S A (1E)10-12430-15C-60° Hydraulic pipe welding10-L2430-1S| 2 H=4350
255031020100 REE S A% (1E)10-12530-15C-60° Hydraulic pipe welding10-L2530-1S| 2 H=4500
255028520050 RIEE S AL(E)10-L2730-1SC-60° Hydraulic pipe welding10-L2730-1S 2 H=4800

12 263028520010 RIEE 5 A(E)10-12940-15C-60° Hydraulic pipe welding10-L2940-1S| 2 H=5000
256530520702 Bk g/u\ﬁk—(lﬁ)lo 13220-15C-60° Hydraulic pipe welding10-L3220-1S| 2 H=5500
255031020014 R EE S A% (1E)10-13630-15C-60° Hydraulic pipe welding10-L3630-1S 2 H=6000
252130520702 7R EE S A (1B )10-L4015-15C-60° Hydraulic pipe welding10-L4015-1S| 2 H=6500
275230529011 RIEE S ( H ) 10-13080-15C-60° |Hydraulic pipe welding10-L3080-1S| 2 H=7000

13 252131020001 IR & [E 7 AR (U BX) Rubber hose fixing plate 1

14 254131010001 ME (MRS Hydraulic pipe welding 1
252128521001 [Hydraulic hose assembly 10-L1810 3 & 4% & i (E)10-L1810-1SC-60 2 H=4000
255028520016 |Hydraulic hose assembly 10-L19304 i /& % &t B (E1)10-L1930-1SC-60° 2 H=4350
255031020705 [Hydraulic hose assembly 10-L1980 i & 4% & i () 10-L1980-1SC-60° 2 H=4500
255030520028 Hydraulic hose assembly 10-L2080 3% [ % & 1% (E)10-L2080-1SC-60° 2 H=4800

15 255030520029 [Hydraulic hose assembly 10-L2180 3 & % = h% (H)10-L2180-1SC-60° 2 H=5000
254128520031 [Hydraulic hose assembly 10-L23504 i /& % &t B (EL)10-L2350-1SC-60° 2 H=5500
281229020031 |[Hydraulic hose assembly 10-L2500# [ 4% & i () 10-L2500-1SC-60° 2 H=6000
254128520052 |Hydraulic hose assembly 10-L2650 3% /& % = % (E)10-L2650-1SC-60° 2 H=6500
253528520009 Hydraulic hose assembly 10-L22504 % J& & & i (E)10-L2250-1SC-60° 2 H=5200




e 9% (=24 B W) /(three stage full free)

E£/No #mE8 /SN ZFh Name R /QTY #7E/Remark
16 255029020024 |43 (B{EZ)8-2xM16x1.5-60° Joint (locking bend)8-2xM16x1.5-60| 2
17 910200200059 #2£] GB70.1-M8x30-8.8 Screw GB70.1-M8x30-8.8 2
18 910100100054 #2242 GB5782-M12x80-8.8 Bolt GB5782-M12x80-8.8 2
19 910400200005 K EGB9I6.1-12-200HV WasherGB96.1-12-200HV 4
20 255030520022 HED22xD13x56 Bushing®22x®13x56 1
21 255030520021 JBECD110x27(E1E) Pulley ®110x27 2
22 910300100008 1% GB6170-M12-10 Nut GB6170-M12-10 1




2812985010328 X ZE(f5#EI14R)/Fork carrier(standard mast)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 255040510001 Fork carrier welding 1040X986 B Z212 5 (1040x986) 8
2 910100300062  |Bolt GB5783-M14x30-8.8 %42 GB5783-M14x30-8.8 8
3 910400500009  [Washer GB93-14 HEHEGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV EHEGB97.1-14-200HV 8
940200100043 Fork carrier welding FR¥D78.80-range=52.5-56.5(5 EIH 2 pridl il
5 940200100044 Washer GB93-10 I%@5@@79.10-range:52.5-56.5(91~|§|ﬁ| 2 priA i
940200100039 Screw GB70.1-M10x30-8.8 I55255’8@79.40—range=52.5—56.5(71~@ﬁl 2 i
6 910401300017  |Circlip GB894.1-32 A M B GB894.1-32 6
940200300049 Parameter of compound roller 78.8-| £ 7R3 178.80-range=52.5-56.5(5\f 4 pridl il
7 940200300050 Parameter of compound roller 79.1- Eﬁ‘7%?5@@79.10-range:52.5-56.5(91~§ 4 SRS
940200300032 Parameter of compound roller 79.4-| & & &% ®79.40-range=52.5-56.5(5\@ 4 pridl il
8 910200200077 ScrewGB70.1-M10x30-8.8 #2£] GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV B GB97.1-10-200HV 1
10 254138010101 Fork carrier welding BX RS A RINETILR) 1




B|XYZE ( Z4E=HH ) [Fork carrier(standard mast)

FS/No 4RT8/SN Name A ¥ &E/Qry #&3¥/Remark
1 255040510001 Fork carrier welding 1040X986 B Z212 5 (1040x986) 8
2 910100300062  |Bolt GB5783-M14x30-8.8 %42 GB5783-M14x30-8.8 8
3 910400500009  [Washer GB93-14 HEHEGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV EHEGB97.1-14-200HV 8
940200100043 Fork carrier welding FR¥D78.80-range=52.5-56.5(5 EIH 2 pridl il
5 940200100044 Washer GB93-10 I%@5@@79.10-range:52.5-56.5(91~|§|ﬁ| 2 SRS
940200100039 Screw GB70.1-M10x30-8.8 I5§§€®79.40—range=52.5—56.5(71~@ﬁl 2 i
6 910401300017  |Circlip GB894.1-32 A M B GB894.1-32 6
940200300049 Parameter of compound roller 78.8-| £ 7R3 178.80-range=52.5-56.5(5\f 4 pridl il
7 940200300050 Parameter of compound roller 79.1- Eﬁ‘7%?5@@79.10-range:52.5-56.5(91~§ 4 SRS
940200300032 Parameter of compound roller 79.4-| & & &% ®79.40-range=52.5-56.5(5\@ 4 pridl il
8 910200200077 ScrewGB70.1-M10x30-8.8 #2£] GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV B GB97.1-10-200HV 1
10 254138010211 Fork carrier welding (two stage full |l X2 & (AR EHIIZR) 1




HBXE (ZHLEEHHMERED /Fork carrier(three stage full free-strengthened)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 255040510001  |Fork carrier welding (1040x986) |47 4245 4(1040x986) 1
2 910400100009 [Washer GB97.1-14-200HV P84 GB97.1-14-200HV 8
3 910400500009 |Spring Washer GB93-14 HEHEGBI3-14 8
4 910100300062 |Bolt GB5783-M14x30-8.8 1242 GB5783-M14x30-8.8 8
5 910100300027 |Bolt GB5783-M8x45-8.8 12#:GB5783-M8x45-8.8 8
6 910400500006 |Spring Washer GB93-8 B GBI3-8 8
7 910400100006 |Washer GB97.1-8-200HV - #4PB|GB97. 1-8-200HV 8
8 940200200003  |Side roller ®34-CD=45 M © 34-CD=45 4
9 281338023004 [Side roller adjustment pad MR e R HE 16
10 281338023003 |Side roller adjusting sleeve MR REE 8
11 910401300018 |Washer GB894.1-35 HitFH 94 1414 B GB894.1-35 6
12 940200100043  [Roller $78.80xd35x22.5 TR D78. 80x D 35x22. 5 (1 RE AL 6 1% % /optional
12 940200100044  |Roller ©79.10xd35x22.5 TR D79. 10x D 35x22. 5 (YMEIRH 6 %% /optional
12 940200100039  |Roller ©79.40xd35x22.5 FEH D79. 40x D35x22. 5 (FMERH 6 %% /optional
13 910400500007 |Spring Washer GB93-10 P E GB93-10 1
14 910200200077 |Screw GB70.1-M10x30-8.8 1247 GB70.1-M10x30-8.8 1
15 281338013001 |Fork carrier welding RXEREAC S A E BT 1




281298501034% X4 (=& 4£HH) /Fork carrier(three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 255040510001 Fork carrier welding 1040X986 B Z212 5 (1040x986) 8
2 910100300062  |Bolt GB5783-M14x30-8.8 %42 GB5783-M14x30-8.8 8
3 910400500009  [Washer GB93-14 HEHEGBI3-14 8
4 910400100009 Washer GB97.1-14-200HV EHEGB97.1-14-200HV 8
940200100043 Fork carrier welding FR¥D78.80-range=52.5-56.5(5 EIH 2 pridl il
5 940200100044 Washer GB93-10 I%@5@@79.10-range:52.5-56.5(91~|§|ﬁ| 2 SRS
940200100039 Screw GB70.1-M10x30-8.8 I55255’8@79.40—range=52.5—56.5(71~@ﬁl 2 i
6 910401300017  |Circlip GB894.1-32 A M B GB894.1-32 6
940200300049 Parameter of compound roller 78.8-| £ 7R3 178.80-range=52.5-56.5(5\f 4 pridl il
7 940200300050 Parameter of compound roller 79.1- Eﬁ‘7%?5@@79.10-range:52.5-56.5(91~§ 4 SRS
940200300032 Parameter of compound roller 79.4-| & & &% ®79.40-range=52.5-56.5(5\@ 4 pridl il
8 910200200077 ScrewGB70.1-M10x30-8.8 #2£] GB70.1-M10x30-8.8 1
9 910400100007 Washer GB97.1-14-200HV B GB97.1-10-200HV 1
10 254138010321 Fork carrier welding (three stage fy5 X3RS (=R HHAT 1) 1




281298501035| 14 (4r#E[14E) / Mast (standard mast)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 910401300020 |Cir clip GB894.1-40 il L E P4 Bl GB894.1-40 4
940200300049 |Parameter of compound roller 78.8] £ & R ®78.80-range=52.5- 4 R
2 940200300050 Parameter of compound roller 79.1 ﬁi§$§¢79.10-range=52.5- 4 St
940200300032 |Parameter of compound roller 79.4] £ & R ®79.40-range=52.5- 4 R
281244012011 |Mast (2000) P TH4E4(2000) 1 H=2000
281244012001 [Mast (2500) P 1220E 4 (2500) 1 H=2500
- 281244012002 |Mast (2700) P 1484(2700) 1 H=2700
281244012003 [Mast (3000) P 12208 4 (3000) 1 H=3000
ﬁf / 281244012004 |Mast (3300) P TE4(3300) 1 H=3300
3 281244012005 |Mast (3500) P 2208 4 (3500) 1 H=3500
281244012006 |Mast (3700) P 14205 5(3700) 1 H=3700
281244012007 |Mast (4000) P18 4 (4000) 1 H=4000
281244012008 [Mast (4300) W1 325 5 (4300) 1 H=4300
281244012009 |Mast (4500) I 14E45(4500) 1 H=4500
3 281244012010 [Mast (5000) M1 28E 5 (5000) 1 H=5000
4 910100300035 |Bolt GB5783-M10x20-8.8 12#:GB5783-M10x20-8.8 4
L 5 910400500007  |Spring washer GB93-10 P E GB93-10 6
1 6 255044010057 |Axle ®30x82 5 HHhd30x82 4
-\ o g 281244011011 |Mast (2000) 511 1445 £-(2000) 1 H=2000
lb R 281244011001 |Mast (2500) AP HUHE5(2500) 1 H=2500
Y 281244011002 |Mast (2700) S IHUE 4 (2700) 1 H=2700
i 281244011003 [Mast (3000) SN T4EY745(3000) 1 H=3000
S5 281244011004 |Mast (3300) S 1HE 5(3300) 1 H=3300
4 7 281244011005 |Mast (3500) ShIT15445 4 (3500) 1 H=3500
o 281244011006 |Mast (3700) SH1HUE 5(3700) 1 H=3700
281244011007 [Mast (4000) SN TEYR5(4000) 1 H=4000
19 281244011008 |Mast (4300) ST 444 (4300) 1 H=4300
281244011009 [Mast (4500) SN T4EYR5(4500) 1 H=4500
281244011010 |Mast (5000) S 15E 5(5000) 1 H=5000
8 281244020104 |Bearing bush B 2
9 281244020102 |Bearing cover(left) S 1




281298501035| 14 (4r#E[14E) / Mast (standard mast)

A_lal

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
10 910400100008 |washer GB97.1-12-200HV “F#EGB97.1-12-200HV 4
11 910400500008 |Spring washer GB93-12 P [E GBI3-12 6
12 910100100047 Bolt GB5782-M12x45-8.8 21 GB5782-M12x45-8.8 4
13 281244020102 |Bearing cover(left) SRR S 1




281298501036]13¢ (ZZAHH) /Mast (two stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
281243502201 [Mast (2500) M T4E4(2500) 1 H=2500
281243502202 [Mast (2700) PI1320E 4 (2700) 1 H=2700
281243502203 [Mast (3000) M T42-4(3000) 1 H=3000
281243502204 [Mast (3300) P I13208 4 (3300) 1 H=3300

1 281243502205 |Mast (3500) P THE4(3500) 1 H=3500
281243502206 |Mast (3700) PI1Z8424(3700) 1 H=3700
281243502207 |Mast (4000) 1713208 5 (4000) 1 H=4000
281243502208 [Mast (4300) P18 4 (4300) 1 H=4300
281243502209 [Mast (4500) W35 5 (4500) 1 H=4500
281243502210 [Mast (5000) P 12208 4 (5000) 1 H=5000
281243502101 |Mast (2500) AT HUE4 (2500) 1 H=2500
281243502102 |Mast (2700) AMTHIEA (2700) 1 H=2700
281243502103 |Mast (3000) AP HUE4(3000) 1 H=3000
281243502104 |Mast (3300) AP HHE5(3300) 1 H=3300

) 281243502105 [Mast (3500) S T4 (3500) 1 H=3500
281243502106 |Mast (3700) S HHE5(3700) 1 H=3700
281243502107  |Mast (4000) Hh142454(4000) 1 H=4000
281243502108 |Mast (4300) AP HUE5(4300) 1 H=4300
281243502109 [Mast (4500) S T4 (4500) 1 H=4500
281243502110 |Mast (5000) AP 4545 (5000) 1 H=5000

3 910100300035  |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4

4 910400500007  |Spring washer GB93-10 P E GB93-10 4

5 255044010057 |Axle ®30x82 s FLhd30x82 4

6 281244020104 Bearing bush e 2

7 281244020102 |Bearing cover(left) S 1

8 910400100008 |washer GB97.1-12-200HV V4B GB97.1-12-200HV 4

9 910400500008  |Spring washer GB93-12 P HREGBI3-12 6

10 910100100047 |Bolt GB5782-M12x45-8.8 1242 GB5782-M12x45-8.8 4

11 281244020102 |Bearing cover(left) S 1
940200300049 |Parameter of compound roller 78.8{ & &R ®78.80-range=52.5- 4 WD

12 940200300050 |Parameter of compound roller 79.1] £ & &% ®79.10-range=52.5- 4 YRR
940200300032 |Parameter of compound roller 79.4{ & &R ®79.40-range=52.5- 4 WD

13 910401300020 |Cir clip GB894.1-40 i L PE P Bl GBB94.1-40 4




2812985010371 14(=Z% £ H H)/Mast (three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

1 910401300018 [Cir clip GB894.1-32 Kl R 3 14 P GB894.1-32 8

2 940200300049 |Parameter of compound roller 78.8] £ & &% ®78.80-range=52.5- 4 WD

2 940200300050 Parameter of compound roller 79.1 ﬁi§$§¢79. 10-range=52.5- 4 St

2 940200300032 |Parameter of compound roller 79.4] &£ & &% ®79.40-range=52.5- 4 WD
254144510037  |Mast 4000 P9I 4RE4r 4000 1 H=4000
254144510038 [Mast 4350 WIT5254350 1 H=4350
254144510039 Mast 4500 T 2844500 1 H=4500
254144510040 [Mast 4800 W 15254800 1 H=4800

3 254144510041 Mast 5000 T 42 545000 1 H=5000
254144510042 Mast 5500 11224245500 1 H=5500
254144510043 Mast 6000 N T 42 546000 1 H=6000
254144510075 Mast 6500 13546500 1 H=6500
254144510081 Mast 5200 5545200 1 H=5200

4 254144520030 Chain plate PN T R 2% [ SE R 2

5 910400500010 |[spring washer GB93-16 P E GB93-16 4

6 910100400028 Bolt GB5783-M16X1.5X35-8.8 12+ GB5783-M16X1.5X35-8.8 4
281244513001 Mast 4000 HH T4 554000 4 H=4000
281244513002 Mast 4350 R385 4350 1 H=4350
281244513003 Mast 4500 T4 54500 1 H=4500
281244513004 Mast 4800 RT3 45 54800 1 H=4800

7 281244513005 Mast 5000 17484545000 1 H=5000
281244513006 Mast 5500 TR 24545500 1 H=5500
281244513007 |Mast 6000 1 44556000 1 H=6000
281244513008 |Mast 6500 W 148256500 1 H=6500
281244513009 Mast 5200 T4 55200 1 H=5200

8 910100300035 Bolt GB5783-M10x20-8.8 124 GB5783-M10x20-8.8 4

9 910400500007 |[spring washer GB93-10 I GBI3-10 4

10 255044010057 Axle $30x82 5 H- i d30x82 4

11 281244511001 Mast 4000 AMTTEEIRE 4000 1 H=4000

11 281244511002 Mast 4350 AN TBRIR 54350 1 H=4350

11 281244511003 Mast 4500 AMT1ERIRE S 4500 1 H=4500




2812985010371 14(=Z% £ H H)/Mast (three stage full free)

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
281244511004 |Mast 4800 AMTHR)E 54800 1 H=4800
281244511005 |Mast 5000 S T4EE-55000 1 H=5000

1 281244511006 |Mast 5500 AMTHR)E 45500 1 H=5500
281244511007 |Mast 6000 S T4E)E-56000 1 H=6000
281244511008 |Mast 6500 AP 456500 1 H=6500
281244511004 Mast 5200 AT EEARE 55200 1 H=5200

12 281244020104 Bearing bush LSS 2

13 281244020102 |Bearing cover(left) SRS 1

14 910400100008 [|washer GB97.1-12-200HV “FHEGB97.1-12-200HV 4

15 910400500008  [spring washer GB93-12 FHEH[E GBI3-12 4

16 910100100047 |bolt GB5782-M12x45-8.8 121:GB5782-M12x45-8.8 4

17 281244020102 |Bearing cover(left) SRS 1




281298501038#EFHMAL(FRHEIT4R) /Lifting cylinder(standard mast)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 940200500003  |Chain wheel bearing780708K-¢110|4%% % #li7% 780706-D72xd30x21 2
2 910401300020 |Cir clip GB894.1-40 T P 38044 16l G B894. 1-40 2
3 910100300051  |Bolt GB5786-M16x1.5x40-8.8 124 GB5783-M12x35-8.8 2
4 910400500008 |Spring washer GB93-12 P H[E GBI3-12 2
254144016002 |Cylinder (H=2000) JHI . (H=2000) 2 H=2000
el 254144010021  |Cylinder (H=2500) T (H=2500) 2 H=2500
254144010022 |Cylinder (H=3000) JHAL(H=2700) 2 H=2700
254144010023  |Cylinder (H=3300) JHI L (H=3000) 2 H=3000
- .w . § 254144010024 |Cylinder (H=3500) JHEL(H=3300) 2 H=3300
2 jﬁﬂg «*-a] 5 254144010025 |Cylinder (H=3600) JHI L (H=3500) 2 H=3500
254144010026 |Cylinder (H=3700) JHIT.(H=3700) 2 H=3700
254144010027  |Cylinder (H=4000) JHI L (H=4000) 2 H=4000
254144010028 |Cylinder (H=4300) L (H=4300) 2 H=4300
254144010029  |Cylinder (H=4500) JHI L (H=4500) 2 H=4500
254144010030 |Cylinder (H=5000) L (H=5000) 2 H=5000
6 910600600015  |Split pin 2x20 TF 04 2x20 2
a} ]’jg 7 A LH1623 chain LH1223 45X 2 AL
“/U 7 8 252044020121 |Longer Joint Kozl 2
/ _17 o 9 910600600030  |Split pin 3.2x30 FF 4 3.2x30 2
10 910300200008  |Nut M16x1.5 W2 FFM16x1.5 2
ecrmEm 11 254144020066  |Nut M16x1.5 BRI BEM16X1.5 2
1 T+ 12 254144020060 |Fixing ring fif] 72 0 2
13 254144020061 [Rubber bushing [ 2
14 254144020062  |Fixing seat [ 5 2
15 910400100006 |Washer GB97.1-8-200HV SE B GB97.1-8-200HV 4
16 910400500006 |Spring washer GB93-8 P B GB93-8 4
17 910300100006 |Nut GB6170-M8-10 12 ftGB6170-M8-10 4
18 910300100007  |Nut GB6170-M10-10 12 +£+GB6170-M10-10 2
19 910100300038  |Bolt GB5783-M10x35-8.8 124 GB5783-M10x35-8.8 2
20 251244020101  |Short Joint G e sk 2
21 910400500007 |Spring washer GB93-10 3 B GB93-10 6




281298501038#EFHMAL(FRHEIT4R) /Lifting cylinder(standard mast)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
22 910100400002 (Bolt GB5786-M10x1.25x20-8.8 1244 GB5786-M10x1.25x20-8.8 2

23 A Piston rod IR 1 AP A

24 A Adjusting bushing @35.5x@44xL1  |{A%4¢@35.5xp44xL1 1 AL A

25 A Cir clip G AT 1 AT A

26 A Bearing D45x8(t=2.5) T KIFDA5X8(t=2.5) 1 AP A

27 A Catch 35x45x3 4} 35x45x3 1 AR

28 A Seal ring 45x35x6 FLHZ B4 1 A A

29 A Piston rod GES 1 AT LA

30 A Copper bushing LRSS 1 AFEpE A

31 A Cir clip R 1 AL A

32 A Buffering ring 35x47x7 57 21 Pl 1 AP A

33 A Dust ring35x45x6 iy FF) 25 1 ARk

34 A Guide sleeve Sme 1 AFEpE A

35 A Orring 44.7x2.4 O % 48] 1 N G

36 A Bearing 3530 715 4 K 3530 1 LA

37 A Cylinder A4 1 N G

) | A 254198510001 |Dowel pin EEHEEA T 2 f14/Inc.27.29.34.35.37

= e 252044010044  |Lifting chain LH1234-87 EFF5ESLH1234-73 2 H=2000
ﬁ D/‘ 251244014001 |Lifting chain LH1234-87 ETFHE S LH1234-87 2 H=2500
\_ 251244014002 |Lifting chain LH1234-93 T4 LH1234-93 2 H=2700
251244014003  |Lifting chain LH1234-101 ETHHESLH1234-101 2 H=3000
252144014012  |Lifting chain LH1234-107 T4 LH1234-107 2 H=3300
B 251244014005  |Lifting chain LH1234-113 ETFHE % LH1234-113 2 H=3500
251244014006  |Lifting chain LH1234-119 T ESLH1234-119 2 H=3700
252044010022 Lifting chain LH1234-137 HT 554 LH1234-137 2 H=4000
252144014008  |Lifting chain LH1234-147 T BESLH1234-147 2 H=4300
251244014008  |Lifting chain LH1234-149 HFFEESLH1234-149 2 H=4500
251244014013  |Lifting chain LH1234-163 AEFH5E 56 LH1234-163 2 H=5000




2812985010394 F+ [ fil (=% 4 H H1)/Short lifting cylinder(two stage full free )

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

254143510060 |Lifting chain LH1266-65 LT 4 LH1266-65 2 H=2500
254143515001 |Lifting chain LH1266-67 AT 5% LH1266-67 2 H=2700
254143510061 |Lifting chain LH1266-71 LT 4 LH1266-71 2 H=3000
= 254144510016  |Lifting chain LH1266-75 T 44 LH1266-75 2 H=3300
— . “ f A 254144510017  |Lifting chain LH1266-77 T 44 LH1266-77 2 H=3500
u Mg 254144540004  |Lifting chain LH1266-81 AT 4 LH1266-81 > H=3700
e = oo oo "‘/Es 252143510071 |Lifting chain LH1266-85 T 44 LH1266-85 2 H=4000
&Q\H@I@—B{}@ "i S ﬂﬁr\ﬁ; i fff g 254144510019  |Lifting chain LH1266-89 HTHE % LH1266-89 2 H=4300
o o = T 3@}5?& 252143510072  |Lifting chain LH1266-91 T 44 LH1266-91 2 H=4500
\ !; 254143510065  |Lifting chain LH1266-97 Tk LH1266-97 2 H=5000

‘ - 1 A Dust ring 50x58x7/6.5 N 1 S B i

2 A Catch 50x60x3 14 F50x60%3 1 A

3 A Seal ring 50x60x6 i % P 1 IS B

4 A Guide sleeve SHE 1 AN FRRE £

5 A O ring D75x3.1 ORI Z £} 1 AR AL

6 A O ring D70x3.1 Oy % 3} 18] 1 A A

7 A Bearing 5035 715 4l K5035 1 AR AL

8 A Piston rod TH R 1 AN FRRE £

9 A Circlip A 2242 ] 1 AR AL

10 A Piston assembly T E I B 1 AN FRRE £

11 A Back up ring 70x20x3 HAKFRTOX20%3 1 AR

12 A Circlip 70x60x3 148 70x60x3 1 AR

13 A Seal ring 70x60x6 G 1 AR

14 A Valve bushing FES 1 A A

15 A Spring P 1 AR A

16 A Valve plug [ 1 A A

17 A O ring D20x2.4 O 48] 1 AR

18 A Cir clip ¢12 PR 12 1 A A

19 A Cir clip 922 1R 22 1 AR

20 A Slide valve R 1 AN

21 A Spring P 1 AN LR A




2812985010394 F+ [ fil (=% 4 H H1)/Short lifting cylinder(two stage full free )

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
22 A Cylinder AR 1 AN BB
23 A Spacer By 1 A
24 A Screw M5x5 IBETM5xX5 1 AR it
25 910100800006 Bolt GB5789-M16x40-8.8 122 GB5789-M16x40-8.8 1
26 910400500010 |Spring washer GB93-16 P E GB93-16 1
27 941100400001 Screw M8x20-8.8 24T M8x20-8.8 2
28 910400500006 |Spring washer GB93-8 I GB93-8 4
29 254143520056 |Chain plate BEFS 1
30 940200500009  [Chain wheel bearing 785208-00 | 4% %% /% 785208-00-¢95xp40xp47 1
31 910401300020 Cir clip GB894.1-40 Ty FH e 24 Bl GB894.1-40 2
32 254143510050 Chain plate Ry e 1
33 254143520072 hoop i 1
34 910400100006 washer GB97.1-8-200HV “F#[EGB97.1-8-200HV 2
35 910100300022 Bolt GB5783-M8x20-8.8 12+ GB5783-M8x20-8.8 2
36 A LH1266 Chain LH12664K >4t 1 AR
37 254143520070 |Longer Joint Kook 1
38 910600600015 Split pin GB91-2x20 JF 8 GB91-2X20 1
39 254143520071 Short Joint Sk 1
40 910600600030 Split pin 3.2X40 F 483, 2X40 2
41 255044020158 Nut M18X1.5 R IZHEM18X1.5 2
42 910400500008 |[Spring washer GB93-12 P E GBO3-12 1
43 910100400009 Bolt GB5786-M12x1.25x25-8.8 12+ GB5786-M12x1.25x25-8.8 1

254143510100 |Cylinder(M)(H=2500) i T (M)(H=2500) 1 H=2500
254143510101 |Cylinder(M)(H=2700) AL (M)(H=2700) 1 H=2700
254143510102  |Cylinder(M)(H=3000) i T (M)(H=3000) 1 H=3000
254143510103 |Cylinder(M)(H=3300) JHIT (M)(H=3300) 1 H=3300
44 254143510104  |Cylinder(M)(H=3500) i T (M)(H=3500) 1 H=3500
254143510105 |Cylinder(M)(H=3700) L (M)(H=3700) 1 H=3700
254143510106  |Cylinder(M)(H=4000) i1 T (M)(H=4000) 1 H=4000
254143510107  |Cylinder(M)(H=4300) ST (M)(H=4300) 1 H=4300
254143510108 |Cylinder(M)(H=4500) JHI (M) (H=4500) 1 H=4500




2812985010394 F+ [ fil (=% 4 H H1)/Short lifting cylinder(two stage full free )

F5/NO RTG/SN Name 2R W E/QTY £&¥E/Remarks
41 254143510109  |Cylinder(M)(H=5000) L (M)(H=5000) 1 H=5000
B 254198510004 |[Seal kits (two stage full free middle {25 3415 # 41,(F 8] 1) 1 £1%/Inc.1.3.5.6.13.18




281298501040 2F M il (=44 H H)/Short lifting cylinder(two stage full free )

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks

254143510120 |Cylinder (R)(H=2500) ML (R)(H=2500) 1 H=2500

254143510121  |Cylinder(R)(H=2700) L (R)(H=2700) 1 H=2700

254143510122  [Cylinder (R)(H=3000) ML (R)(H=3000) 1 H=3000

254143510123  |Cylinder (R)(H=3300) L (R)(H=3300) 1 H=3300

/ﬁ A 254143510124  [Cylinder (R)(H=3500) T (R)(H=3500) 1 H=3500

2 /A' . 254143510125 |Cylinder (R)(H=3700) ML (R)(H=3700) 1 H=3700

=, B i I}i 254143510126 | Cylinder (R)(H=4000) Ji L (R)(H=4000) 1 H=4000

%’““13 .y %‘*14 254143510127  |Cylinder (R)(H=4300) ML (R)(H=4300) 1 H=4300

514 15 254143510128  |Cylinder (R)(H=4500) L (R)(H=4500) 1 H=4500

:Li:ﬁ %H}? 254143510129 |Cylinder (R)(H=5000) ML (R)(H=5000) 1 H=5000

fhlg 26/ P18 254143510110  |Cylinder (L)(H=2500) L (L)(H=2500) 1 H=2500

~ 18 @ 254143510111  |Cylinder (L)(H=2700) M L(L)(H=2700) 1 H=2700

_ -19 254143510112  |Cylinder (L)(H=3000) 4T (L)(H=3000) 1 H=3000

T~~19 254143510113  |Cylinder (L)(H=3300) ML (L)(H=3300) 1 H=3300

5 254143510114  |Cylinder (L)(H=3500) 4T (L)(H=3500) 1 H=3500

254143510115 |Cylinder (L)(H=3700) ML (L)(H=3700) 1 H=3700

254143510116  |Cylinder (L)(H=4000) JH 4T (L) (H=4000) 1 H=4000

254143510117  |Cylinder (L)(H=4300) L (L) (H=4300) 1 H=4300

. 254143510118  |Cylinder (L)(H=4500) (L) (H=4500) 1 H=4500

254143510119  |Cylinder (L)(H=5000) L (L) (H=5000) 1 H=5000
5 | 4 1 A Connecting rod T AT 1 AR A
S %i 2 A O ring 26x2.4 OFY 4+ ] 1 AN SR i
_?'_,_.. 5 | 3 A Piston rod assembly I AR ZEFT B 1 AN
& o 4 A Adjusting bushing e 2 AR A
- -1 5 A Piston i g 2 R B gt
g 6 A ScrewM4x6 PN S M 2 ] R 5T M4X6 2 R B R
L - 7 A Cir clip 18 ML P 18 2 T2t
-8 2 ¥ 1 21 8 A Copper bushing e 2 R
2 Bhg, 1077 Z?H-A 9 A Spring B3k 2 R gt
g%ﬁé e B- 10 A Buffer plunger ZF phA2E 2 AN B
- 11 A Supporting ring 45x15x2.5 K 45x15x2.5 2 AR




281298501040 2F M il (=44 H H)/Short lifting cylinder(two stage full free )

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
12 A LBH Dust ring LBHE; 22 [ 2 AN
13 A Catch 32x42x3 4 32x42%3 2 AU
14 A Seal ring i FH 2% 4} 2 ANER AL
15 A Guide bushing ENES 2 AU
’ /ﬁ 16 A Catch 45x50x1.5 4 - 45x50%1.5 2 TR
) //T I1 9 17 A O ring 50x3.1 O % 34 1| 2 AN
. [i’ij 13 18 A Bearing 3230 B 4l 7K 3230 2 A Fph R
i %‘“14 10 a Cylinder s 2 R
-::E 20 A Valve PF3/8-M18x1.5 7 /4 1 PF3/8-M18x1.5 1 AR
—47 21 A Dowel pin 10x26 5441026 2 AN
26/ 18 22 910400500008  |Spring Washer GB93-12 2155 44 | GB93-12 2
e 23 910100400009 |Bolt GB5786-M12x1.25x25-8.8 i2 1> GB5786-M12x1.25x25-8.8 2
~19 24 910100400029 |Bolt GB5786-M16x1.5x40-8.8 i 1> GB5786-M16x1.5x40-8.8 1
—18 25 910400500010 |Washer GB93-16 #1545 GBO3-16 1
26 A Plunger rod assembly FAEZEFT B 1 WNEER iR
C 254198510002 f‘ildnldlilll’.\b (WO Stage Tuir iree ntmg %‘i‘”ﬁiﬁéﬁ@,(ﬂﬂﬂ) 2
4 T
|
5-=-.é 4_515%]
?:: 5 |
¥ v
g ?""(
10 B
_ e »
- 20| o ZL\%J
2 . i 22
T Mgy 25—

23




2812985010415FF Bl (=22 HEH) /Short lifting cylinder (three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
254144510014 Lifting chain LH1266-69 F T 8525 LH1266-69 2 H=4000
254143510061 |Lifting chain LH1266-71 AT 4 LH1266-71 2 H=4350
254144510015 Lifting chain LH1266-73 F T 8525 LH1266-73 2 H=4500
254144510016  |Lifting chain LH1266-75 T 4 LH1266-75 2 H=4800
A 254143510062 Lifting chain LH1266-79 FE T 8ES%LH1266-79 2 H=5000
= 254144510018 Lifting chain LH1266-83 HE T 5E45LH1266-83 2 H=5500
;;53 X 254143510063 Lifting chain LH1266-87 HLFHBES5LH1266-87 2 H=6000
' Jg }J ) Mg 254143510064 Lifting chain LH1266-93 HIHE S LH1266-93 2 H=6500
e e T 254144540004 |Lifting chain LH1266-81 2T 46 LH1266-81 2 H=5200
U ERNSSSS 72 1 A Dust ring FEN 1 R
el s R Wi ) , 2 A Catch 50x60%3 14 J750x60x3 1 A
. i . 3 A Seal ring ikl 1 AR
4 4 A Glide sleeve CHGES 1 AN A
i 5 A Orring OF a4 18] 1 AN
it s 1 P 6 A O ring O £ 1 AR
|| s X L/ /] 7 A Bearing 5035 B & 5035 1 AR
“’:*““@L’?Ejf@_,ﬁ I (.&L /"1 A D 8 A Piston rod AT 1 AN SUMR (it
=1 \ 9 A Cir clip 234 1 AR AR
= &_} 1 ® 10 A Piston assembly & SEAK 1 B
S ﬁ % 7] R 11 A Support ring 70x20x3 WA T0Xx20%3 1 AR
= ; s 3 = J"? 5 12 A Catch 70x60x3 4 F7 70x60x3 1 T BRI
< 13 A Seal ring L %5 E P 1 AN A
14 A Valve cover (BB 1 AR A
15 A Spring % 1 A A
16 A Valve plug s 1 AR
17 A Catch E=lal 1 A A
18 A O ring D20x2.4 O 38| 1 AR A
19 A Cir clip 22 40 22 1 AR
20 A Slide valve ¥ 1 AR A
21 A Spring 2.3x15x48.5 F# %2 3x15x48.5 1 AN
22 A Cylinder [IARLS 1 AR A




2812985010415FF Bl (=22 HEH) /Short lifting cylinder (three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
23 A washer £y 1 AN BB
24 A Screw t M5x5 P 7 A1 [ A L IR ET M X5 1 AU
25 910200200123  |Screw GB70.1-M16x50-8.8 124 GB70.1-M16x50-8.8 1
26 910400500010 |Spring washer GB93-16 I HE GBI3-16 1
= 27 254144510020 |Chain plate A 1
s 8 28 254144520029  [Block chain plate BRI 1
. -] \ Mf_‘ 29 940200500009 [Chain wheel bearing 785208-00 | 4% %% % 785208-00-¢95xp40x47 1
f/; 30 254144520031 |Chain Axle Bl Yl 1
d 31 910401300020 |Cir clip GB894.1-40 Bt FH 3 34 P GB894.1-40 2
32 910600600015 |split pin 2x20 T 4452x20 2
\ N 33 A LH1266 chain LH12661k i 2 A HU R
g ‘ ~ 34 254143520070 | Joint Kol 2
- 35 910600600032  |split pin 3.2x30 T 111443.2x30 2
G = ey _,;fm 23 36 255044020158  |Nut M18x1.5 BRI 2 FEM18X1.5 2
Er ...’.5\ < 1 [ [/ \ | 37 910300400007  |Nut M18x1.5 12 KkM18x1.5 2
L =X ) I (,{ / / l ) i 38 254144520032 |Cylinder fixing hoop JHIGL [ 5 R 1
g“?\ &‘g’ 39 910400500006 |SpringWasherGB93-8 I E GB93-8 2
& f_] * 40 910300100006  [Nut GB6170-M8-10 12 +GB6170-M8-10 2
s_H =B *;Zt. § 254144510030 |Cylinder H=4000 Sk FHET H=4000 1 f1,57/Inc.1-24
« & sk d 4 L L 254144510031 |Cylinder H=4300 il 2 Tl i H=4300 1
~< 254144510032 |Cylinder H=4500 JE L T T H=4500 1
254144510033 |Cylinder H=4800 R T T H=4800 1
41 254144510034 |Cylinder H=5000 Ji M EL H=5000 1
254144510035 |Cylinder H=5500 T T i H=5500 1
254144510036 |Cylinder H=6000 JE M EL H=6000 1
254144510076 |Cylinder H=6500 THEL(M)D70xP55%x1155 1
254144510078 |Cylinder H=5200 T (M)®70xP55x1155 1
42 254143520071  |Joint i e 3k 2
43 910400500008 |SpringWasherGB93-12 A GB93-12 1
44 910100400009 |Bolt GB5786-M12x1.25x25-8.8 i2}:GB5786-M12x1.25x25-8.8 1
B 254198510005 |Seal kits (three stage full free lifting | 235 {4 5 38 4, (b (8] 5T) 1 £1%7Inc.1.3.5.6.13.18




2812985010422 FHRIHL(= 2k 4 H H)/Lifting cylinder(three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 254144020060  |Fixing hoop # 5 2
2 254144020061 Support block Bl 4P 22 2
3 254144020062  |Rubber pad I 2 ik 2
4 910400100006 |WasheGB97.1-8-200HV 44 GB97.1-8-200HV 4
+ we = = = = 5 910400500006  |Spring WasheGB93-8 3155 24 P GB93-8 4
Gf:— #/ __#{_J e f [(@?r—\*' 6 910300100006 |Nut GB6170-M8-10 %5 GB6170-M8-10 4
L 7 910300100007  |Nut GB6170-M10-10 i# £} GB6170-M10-10 2
8 910100300038 |Bolt GB5783-M10x35-8.8 i# 2 GB5783-M10x35-8.8 2
. 254144510044  |Cylinder (L)H=4000 72 T H=4000 1
l -7 ;ﬂh :jjmf'jfﬂ 254144510045  [Cylinder (L)H=4350 Ji 2T H=4350 1
ToTTEeeTmes s 254144510046 | Cylinder (L)H=4500 /i i TH L H=4500 1
254144510047  |Cylinder (L)H=4800 e kel iTH=4800 1

9 254144510048  |Cylinder (L)H=5000 e T T H=5000 1 147 /Inc.24-40
254144510049 |Cylinder (L)H=5500 Jr R iTH=5500 1
, 254144510050 |Cylinder (L)H=6000 7 LTt H il H=6000 1
254144510059  |Cylinder (L)H=6500 T (L)P45xD35x2090 1
B T T Forsce 254144510079 |Cylinder (L)H=5200 T (L)D45xD35x1685 1
:ﬁb\ﬁ i Uﬁ ! 10 910400100008 Wa.sheGBQ7.1-12-200HV %@%}gsw&-n-zoow 2
- = 11 910400500008 |[Spring WasheGB93-12 P EGBO3-12 4
12 910100400009 |Bolt GB5786-M12x1.25x25-8.8 i2 2 GB5786-M12x1.25x25-8.8 2

13 254144020065 B 1M 16X1.5-85.5 2 [16N
) 13 251244020101  |Bolt M16x1.5 402 M 16x1.5x85 2 |18N/20N

?%g 254144510051  |Cylinder (R)H=4000 45 7l T H=4000 1
& 254144510052  |Cylinder (R)H=4350 A7 T T H=4350 1
254144510053 |Cylinder (R)H=4500 A T H T H=4500 1
254144510054  |Cylinder (R)H=4800 A5 2 T T H=4800 1

14 254144510055  |Cylinder (R)H=5000 A T H=5000 1 f147/Inc.24-40
254144510056  |Cylinder (R)H=5500 A7 F T H=5500 1
254144510057 |Cylinder (R)H=6000 45 7+ T H=6000 1
254144510058  |Cylinder (R)H=6500 L (R)D45xP35x2090 1
254144510080 |Cylinder (R)H=5200 YT (R)045xD35x1685 1




2812985010422 FHRIHL(= 2k 4 H H)/Lifting cylinder(three stage full free)

2 mE s = S
/ / / {(cad Il \\
—H - f ot
|
u ! P S T 3 S
) T B g &;& ﬂ?gm’
| Faseo
ax
@ CEoeal
| k7
"‘.‘.‘ Ly /‘N/
é’ —

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
15 910100300053 |Bolt GB5783-M12x45-8.8 1244 GB5783-M12x45-8.8 2
16 910401300020 |Cir clip GB894.1-40 A 4 P14 8 GB894.1-40 2
17 940200500004 |Chain wheel bearing 780708K1-|4#%#t%&780708K1-095xP40x21 2 |16N
17 940200500015 [Chain wheel bearing 780708K3-|##: % & 780708K3-D95xP40x27 2 |18N/20N
18 254144020068 |LH1223T chain W AREESLH1223T 2 |16N
18 910900400010 [LH1234 chain 1 A 5EGB6074-LH1234 2 |18N/20N
19 910600600019  |Split pin 2.5x25 FF144GB91-2.5x25 2
20 254144020064 |Bolt M16x1.5-140.5 BEAIEMEMI6x1. 5-140. 5 2 |16N
20 252044020121 |Bolt M16x1.5x178 B IZHEM16x1.5x178 2 |18N/20N
21 910600600030  [Split pin 3.2x30 TF L1453.2x30 2
22 254144020066  |Nut M16x1.5 FRIAIEEEM16x1.5 2
23 910300200008  [Nut M16x1.5 12 £}M16x1.5 2
24 A Piston rod T EEFT 1 AR
25 A Adjusting bushing 35.5x44xL1 T #£35.5x44xL1 1 A A
26 A Cir clip A 2242 1 AR AL
27 A Bearing D45X8(t=2.5) HAAIRDA5X8(t=2.5) 1 AN
28 A Catch 35x45x6 1% Ji-35x45x6 1 AR AL
29 A Seal ring 45x35x6 L 2 1 A
30 A Piston S 1 AR AL
31 A Copper bushing i 1 AN
32 A Cir clip A 2242 ] 1 AR AL
33 A Buffer ring BB 1 A A
34 A Dust ring 35x47x7 5 24> Pl 1 AR
35 A Seal ring 35x45x6 Ity F 3% 5 B 1 AN Eh R
36 A Guide bushing Y HES 1 AR A
37 A O seal ring 44.7X2.4 OBy % & 1] 1 A A
38 A Bearing 3530 X fh & 3530 1 AR A
39 A Cylinder HIKEN 1 A A
40 A Dowel pin D10x26 FE45D10x26 1 AR A
A 254198510003 |[Seal kits(three stage full free lifting d % 4 4 1& 3 1 (EE FHET) 2 Inc.27.29.34.35.37
B 251244014002 Lifting chainLH1234-93 AT 5E 25 LH1234-93 2 H=4000




2812985010422 FHRIHL(= 2k 4 H H)/Lifting cylinder(three stage full free)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
251244014003 Lifting chainLH1234-101 Fe T E 44 LH1234-101 2 H=4350
251244514002  |Lifting chainLH1234-103 FTHESLH1234-103 2 H=4500
251244014004 Lifting chainLH1234-109 FE T 4E 45 LH1234-109 2 H=4800
B 251244014005 |Lifting chainLH1234-113 FTHESLH1234-113 2 H=5000
251244014014 Lifting chainLH1234-121 FE T E 44 LH1234-121 2 H=5500
252144014006 Lifting chainLH1234-133 FE T E S5 LH1234-133 2 H=6000
254144514013 Lifting chainLH1234-143 HET %24 LH1223T-143 2 H=6500
[/‘° Pr Pl T ) % 275244014015 |Lifting chainLH1234-117 #2THE & LH1223T-117 2 H=5200
A I le}—
a I P S P 1 B e
” v = 3/:‘: g s;*& ﬂﬂgm’
= , 1l )
/ 3
2N
@ CEoea
IE+r




28129850104 3{HAHMEL/Tilted cylinder

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
281220511001 |cylinder (TL)®63xP30x86(5/7) WEL(TL)(5/7) 2 H<4000
A 281220511002 |cylinder (TL)®70xP32x57(3/5) THEL(TL)(3/5) 2 H=4000
281220511004 |cylinder (TL)®75xd32x88(7.5/5)  |i#L(T)P75xP32x88(7.5/5) 2
1 A Grease mouth Z1/8 HiBAIgEMZ1/8 1 AN FUE
2 A Earring HIR 1 AN A
3 A Bearing GE 30 KATHI7K30 1 AN
4 A Cir clip 47 1418 47 1 AR AL
5 A NutM14 1B REM14 1 A
6 A Washer 14 14 1 AN A
7 A Bolt M14x55 I FEM14X55 1 A
8 A Piston e 1 AN BRI A
A Piston T 1 AN FUE £
9 A seal ring 60x70x6 LA 1 AN A
A seal ring 53x63x6 LA 1 AN
10 A Support ring D65x70x20 KR 1 AR
A Support ring D58x63x20 KR 1 AN BB R AL
1 A Dust ring 32x52x8 5 24> Pl 1 AR
A Dust ring 30x47x7x10 7 2 el 1 S B 3
1 A Cir clip 52 14852 1 AR AL
A Cir clip 47 47 1 A
13 A Cir clip 418 1 AR AL
14 A Catch 32x48x3 4 /- 32x48x3 1 AR L
15 A U seal ring48x30x10 U258 1 AR
16 A Guide sleeve SmHE 1 AN FRRE £
A Guide sleeve SHE 1 AN
17 A O seal ring 70x3.1 Oy % 34 18] 1 A A
18 A Bearing 32x36x25 15 4l A 32x36x25 1 AR
A Bearing 30x34x25 BT i 7K 30X34X25 1 AR L
19 A Cylinder barrel assembly FLELER 1 AN AR
A Cylinder barrel assembly 14 S 1 AR AL
20 A Bearing 30x34x38 15 4 K 30x34x38 1 AR AL
B 254198510006 |Seal kits (tilted cylinder) B BAE AL (URHET) 1 H<4000
255098510006 |Seal kits (tilted cylinder) S ALIRHET) 14 H=>4000




281298501044 B 3% R4E/Electric system

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks

1 920200200031 Key switch FARCFFR(— R I ER) 1

2 922000100066 |Light FLDD-9Z-FX JTFLDD-9Z-FX 2 headlamps

3 922000100052 |Light FLDJ-QXD-001 JTFLDJ-QXD-001 2 Before turn signal

4 910400500004  |Spring Washer GB93-5 B GB93-5 8

5 910400100004 |Washer GB97.1-5-200HV “F#[EGB97.1-5-200HV 8

6 910200500038 Screw GB818-M5x12-4.8 1247 GB818-M5x12-4.8 4

7 920200800013 |Combination switch HEFR 1

8 920200300004 Micro switch W1 o= 1 parking brake

9 910200200017 Screw GB70.1-M4x25-8.8 124£7GB70.1-M4x25-8.8 2

10 910400100003 Washer GB97.1-4-200HV P GB97.1-4-200HV 2

11 284033010002 Cable -U1-35-6-8-2400 2845-U1-35-6-8-2400 1

12 284033010003 Cable -V1-35-6-8-2400 2445-V1-35-6-8-2400 1

13 284033010004 Cable -W1-35-6-8-2400 28 45-W1-35-6-8-2400 1

14 284033010005 Cable -U2-35-6-8-2600 2445 -U2-35-6-8-2600 1

15 284033010006 Cable -V2-35-6-8-2600 2k 45 -V 2-35-6-8-2600 1

16 284033010007 Cable -W2-35-6-8-2600 2445 -W2-35-6-8-2600 1

17 920201000002 |Foot pedal JK231 TS % 1 Crane brake

18 284033010014 Cable -U3-35-6-8-2250 2445 -U3-35-6-8-2250 1

19 284033010015 Cable -V3-35-6-8-2250 2% 45 -V3-35-6-8-2250 1

20 284033010016 Cable -W3-35-6-8-2250 2445 -W3-35-6-8-2250 1

21 281233010002 |Cable SHIRZR 1
281233010003 |Controller (Curtis-3D20N) HL#% 44 (Curtis-3D20N) 1 Curtis

22 281233010007 |Controller ((Inmotion-3D20N) FE % 4H 24 (Inmotion-3D20N) 1 Inmotion
281233010009 |Controller (Curtis-F %&%1-3D18N) | s 411+ (Curtis-F & %1-3D18N) Curtis-F

23 910200200058 Screw GB70.1-M8x25-8.8 1247 GB70.1-M8x25-8.8 4

24 910400100005 Washer GB97.1-6-200HV P GB97.1-6-200HV 4

25 910400500005 |Spring Washer GB93-6 A GB93-6 4

26 921800200007  |Potentiometer Vert-X HL A3 Vert-X 1
921000200079 Charger SN48V80A 7T HL 75 SN48VSO0A(IF H) 1 £112560/630Ah

27 921000200080 Charger SN48V80A 76 HL 25 SNA8VEO0A (. JE/FK) 1 #4R560/630AN
921000200083 Charger SN48V80A 7t HL 75 SN48VSBO0A(T) 1 111%560/630Ah




281298501044 B 3% R4E/Electric system

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
921000200560 Charger SN48V80A(3P 220V) 7T HLZFSNA8VS0A (£ =4H220V) 1 #1R560/630AN
921000200084  |Charger SN48V80A(3P 480V) 76 Hi 2 SN48V80A (35 3\ = H11480V) 1 11 E2560/630Ah
921000200157 Charger SN48V65A 76 HL 25 SNA8VE5A (T H) 1 #YER490/455AN

7 921000200158 [Charger SN48V65A 7t FL 2 SNA8V6E5A (. HE/RK) 1 R 490/455Ah
921000200161 Charger SN48V65A 75 HL 25 SNA8VE5A(TH) 1 £Y1R490/455Ah
921000200567 Charger SN48V65A(3P 220V) 7 L2 SN48VE5A (3 X = 4H220V) FYER490/455AN
921000200502 Charger SN48V65A(3P 480V) 78 HL 25 SNA8V65A (330 = #H480V) 1 £Y1R490/455Ah
921000200801 Charger SN48V20A 7o HL#$SN48V20A(£(110V) 1 Fr A IR L

28 921900100001 Transducer DC48V 24V HHRDCA8VEL 24V 1
281233010001 |Truck body harness(Curtis-3D20N) | 7% £ £& 5 (Curtis-3D20N) 1 Curtis

29 281233010005 |Truck body harness(Inmotion-3D201 %- & £k % (Inmotion-3D20N) 1 Inmotion
281233010008 |Truck body harness(Curtis-F % 41-31 %= & £ 5 (Curtis-F % %1]-3D20N) Curtis-F

30 920200100020 Emergency switch LAY39-01MJ-RQ £ {5 JF5<LAY39-01MJ-RC 1

31 921900100004 |Transducer DC24V 5V HH25DC4VELEY 1

32 920200300004 Micro switch Wah ok 1 Multi-way valve
921100100011 Indicator 3501-12-80V INE 1 Curtis-SE

33 921100100045 [Indicator IDD-E-35CD17B {¥%IDD-E-35CD17B 1 Inmotion
921100100063 Indicator 3401T-12-96V X% 3401T-12-96V 1 Curtis-F

34 920500100001 Horn 125-DC24V mW\125-DC24V 1

35 910400100005 Washer GB97.1-6-200HV P EGB97.1-6-200HV 1

36 910400500005 |[Spring Washer GB93-6 I E GBI3-6 1

37 910200500051 Screw GB818-M6x12-4.8 1247 GB818-M6x12-4.8 1

38 922000100060 |[Light FLDJ-SSWD-003 YTFLDJ-SSWD-003 2 Real combination lights

39 922000100051 Light FLDJ-JSD-002 JTFLDJ-JSD-002 1 Warning lights

40 255033510001 |Rear lever switch JEHFFHE 1 % %% /optional




281298501045 444 (CURTIS) /Electronic control element (CURTIS)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 921400100055 [Controller 1232E-5221 48 1232E-5221 1 Mian control
2 921400100055 |Controller 1232E-5221 %8 1232E-5221 1 Slave controller
3 921400100043 |Controller 1232SE-5321 P& #31232SE-5321 1 Pump control
4 920100400008 Fuse box BX2081X PRIS 2 BX2081X 1
5 920700100005 Contactor DC48C-SW200-262 Befh2s 1
6 920100100014 Fuse 500A LRI 22500A 1
7 920500100002  |Buzzer DJB-24B NS 2 DIB-24B 1
8 922000100005 Light SG252-24V 7SG252-24V 1
9 920800100002 Relay DC24V-HFV4 P ZEDC24V-HFV4 1




2812330100093 4 {4:(CURTIS-F) /Electronic control element (CURTIS-F)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 921400100155 |Controller AC-F2-A-48-240-001 ¥ 2 AC-F2-A-48-240-001 1 Mian control
921400100155 Controller AC-F2-A-48-240-001 P H| 2R AC-F2-A-48-240-001 1 Slave controller
2 921400100156 |Controller AC-F4-A-48-375-001 ¥ 23 AC-F4-A-48-375-001 1 Pump control
3 920700100005 [Contactor DC48C-SW200-262 il #5DC48C-SW200-262 1
4 920100100014 |Fuse 500A 7% 225004 (H %) 1
5 920500100002  |Buzzer DJB-24B W W\ g ns 2$DJIB-24B 1
6 922000100005 |Light SG252-24V $1SG252-24V 1
7 920800100002 |Relay DC24V-HFV4 4k HL 22 DC24V-HFV4 2




281233010007 H#EH M (Inmotion) /Electronic control element (Inmotion)

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
1 920700100005 Contactor DC48C-SW200-262 B 2$DC48C-SW200-262 1
2 922000100005 Light SG252-24V $1SG252-24V 1
3 920500100002 Buzzer DJB-24B mal\ NS 22 DJIB-24B 1
4 921400100120 Controller ACS48XS-250C-35P 21 23 ACS48XS-250C-35P 1 Mian control
5 921400100120 [Controller ACS48XS-250C-35P | 28 ACS48XS-250C-35P 1 Slave controller
6 921400100070 Controller ACS48S-350C-23P % 2$ACS48S-350C-23P 1 Pump control
7 920800100002 Relay DC24V-HFV4 423 DC24V-HFV4 1
8 920100400008 Fuse box BX2081X L1522 £:BX2081X 1
9 920100100017 Fuse 250A LRI 22250A 1




281298501046 HL IR EH:#E B fi/Power connector assembly

FSINO ESIN Name 2R B E/QTY, £&¥¥/Remarks
1 920400100014 |Batteryconnecting cable REMA956( 4 f REMA95601-05 1 HYRR/PD
1 920400100023 |Batteryconnecting cable REMA9561#%#fi{fREMA95615-39 1 AL/
2 920400100011 |Batteryconnecting cableREMA9550| 4 £ REMA95500-01 1
3 910400100005 Washer GB97.1-6-200HV “FEEGB97.1-6-200HV 4
4 910400500005 Washer GB93-6 P E GB93-6 4
5 910200200046 Screw GB70.1-M6x60-8.8 1247 GB70.1-M6x60-8.8 4




281298501047% HiHhi/Battery

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
281237010011 Battery 48V-7VBS455(boltkuaile) |7 5] Hih48V-7VBS455(42) 1 FE3D16-18N
1 281237010006 Battery 48V-7VBS490(bolt,kuaile) |7 5] H1ith48V-7VBS490(1Z) 1 FE3D16-18N
281237010007 Battery 48V-7VBS560(bolt,kuaile) |7 5] Hih48V-7VBS560(42) 1 FE3D16-18N
281237010016 Battery 48V-7VBS630(bolt,kuaile) |75] H1ith48V-7VBSE630(1Z) 1 FE3D16-18N
1 281337010003 Battery 48V-7VBS560(bolt,kuaile) |7 5] Hith48V-7VBS560(12) 1 FE3D20N
281337010004 Battery 48V-7VBS630(bolt,kuaile) |75] H1ith48V-7VBSE630(1Z) 1 FE3D20N




2812985010484 Fajth/Lithium Cell

F5/NO RTG/SN Name 2R B E/QTY, £&¥E/Remarks
281537012106 §%4251.2V277GFLINAER3D 1
281537012112 $#4%51.2V277GFLEMR3D 1
281537013101 |Li Battery51.2V277GF2-3D i4951.2V277GF2[H 73D 1
281537013104 [ o - TVt IETe §#6251.2V277GF2 A ERR3D 1
281537013107 §34851.2V277GF2 R 3D 1
281537013110 BR4E51.2V277GF2INARZEFR3D 1
281537012107 §%4251.2V412GF LINRER3D 1
281537012113 $84%51.2V412GF1EM3D 1
L 281537013102  |Li Battery51.2V412GF2-3D §%4251.2V412GF2[EFR3D 1
281537013105 [ o - T e §#4251.2V412GF2 A EFR3D 1
281537013108 §74251.2V412GFRE 3D 1
9 281537013111 §24251.2V412GF2 I 22 78 7%3D 1
/ 281537012108 §%4251.2V554GF LANRER3D 1
D 4 3 281537012114  |Li Battery51.2V554GF2-3D §#4251.2V554GFLEMN3D 1
- 2ll]] é 281537013103 [ o oy o o $34251.2V554GF2ERR3D 1
RN S 281537013106 §#6251.2V554GF2 A ERR3D 1
07, 281537013109 $74251.2V554GF2 R 3D 1
J LA 281537013112 #4851.2V554GF2 MR L= 7%3D 1
69* 2| 254336512112 ZTETTABIOURPIEILTSSURI070 T 277Ah
254336512113 |Li charger 48V150A(5-core 380+10{ < 11 "o LoV R PMETLRISBUEIO7 Ty 277Ah
254336512114 |Li charger 48V150A(4-core 17624 = | (oL o0 MR OO 290y 277Ah
254336512115 |Li charger 48V150A(4-core 35654 .= | o o0 e T OSS0TOZT Ty 277Ah
255136512102 REABZOURPITE T SSURI070 T 412/554Ah
255136512103 | Li charger 48V200A(5-core 380+10{ % 11 to2 U R PMETLRISBUEIO7 Ty 412/554Ah
255136512104 |Li charger 48V200A(4-core 176~24 1 1 o200 e  CUTO 290 Ty 412/554Ah
255136512105 |Li charger 48V200A(4-core 35654 = 11 02 0O IR I IO0TOZT Ty 412/554Ah
3 910200200090  |Screw GB70.1-M12x100-8.8 1247 GB70.1-M12x100-8.8 3
4 910400200005 |Big washer 12 KH g 12 6
5 910400500008 |Washer GB93-12 SR GBY3-12 3
6 910300100008 |bolt GB6170-M12-10 12 /1 GB6170-M12-10 3
7 281623012001 |Secondary weight Ffc E2 1 FE3D20N




